samranss. FCC RF Test Report Report No. : FR460508G

11AX20MIMO_Ant8_6195_106Tone_RU53
Spectrum
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Spectrum Emission Mask Standard: None

Peak Power -0.52 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-50.000 MHz -31.670 MHz 200,000 kHz 6.16108 GHz -63.53 dBm -63.02 dB -23.02 dB
-31.670 MHz -21.110 MHz 200.000 kHz 6.16334 GHz -63.94 dBm -63.42 dB -23.42 dB
-21.110 MHz -11.560 MHz 200.000 kHz 6.18344 GHz -34.16 dBm -33.64 dB -13.64 d&
-11.560 MHz -10.560 MHz | 200,000 kHz 6.18344 GHz -35.19 dBm -34.68 dB -14.78 dB
10.560 MHz 11,560 MHz | 200.000 kHz 6.20656 GHz -45.46 dBm -44.94 dB -25.04 dB
11.560 MHz 21,110 MHz | 200.000 kHz 6.20659 GHz -44.50 dBm -43.99 dB -23.97 dB
21.110 MHz 31,670 MHz | 200.000 kHz 6.22659 GHz -64.34 dBm -63.82 dB -23.92 dB
31.670 MHz 50,000 MHz | 200.000 kHz 6.23029 GHz -63.96 dBm

3.44 db -23.44 db
—
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Spectrum Emission Mask Standard: None
Peak Power -1.89 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -32,010 MHz | 200,000 kHz 6.15565 GHz -65.18 dBm -63.30 dB -23.30 dB
-32.010 MHz -21,340 MHz | 200,000 kHz 6.16302 GHz -65.88 dBm -63.99 dB -24.02 dB
-21.340 MHz -11.670 MHz 200.000 kHz 6.18324 GHz -37.93 dBm -36.05 dB -15.97 dB
-11.670 MHz -10.670 MHz 200.000 kHz 6.18335 GHz -38.45 dBm -36.56 dB -16.86 dB
10.670 MHz 11.670 MHz 200.000 kHz 6.20667 GHz -51.34 dBm -49.45 dB -29.55 dB
11.670 MHz 21.340 MHz 200.000 kHz 6.20689 GHz -50.53 dBm -48.64 dB -28.47 dB
21.340 MHz 32,010 MHz | 200.000 kHz 6.22699 GHz -65.71 dBm -63.83 dB -23.85 db
32.010 MHz 50,000 MHz | 200.000 kHz 6.23124 GHz -65.25 dBm -63.36 dB -23.36 dB
—
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Spectrum Emission Mask Standard: None
Peak Power -1.22 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -32.010 MHz 200,000 kHz 6.16033 GHz -64.23 dBm -63.01 dB -23.01 dB
-32.010 MHz -21.340 MHz 200.000 kHz 6.16306 GHz -64.73 dBm -63.51 dB -23.58 d&
-21.340 MHz -11.670 MHz 200.000 kHz 6.18321 GHz -36.76 dBm -35.54 dB -15.43 db
-11.670 MHz -10.670 MHz | 200,000 kHz 6.18334 GHz -37.17 dBm -35.95dB -16.05 d&
10.670 MHz 11,670 MHz | 200,000 kHz 6.20665 GHz -48.99 dBm -47.77 dB -28.07 db
11.670 MHz 21,340 MHz | 200.000 kHz 6.20690 GHz -48.78 dBm -47.56 dB -27.36 dB
21.340 MHz 32,010 MHz | 200.000 kHz 6.22701 GHz -64.79 dBm -63.57 dB -23.58 db
32.010 MHz 50,000 MHz | 200.000 kHz 6.22724 GHz -64.29 dBm -63.06 dB -23.06 dB
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Spectrum Emission Mask Standard: None
Peak Power -1.23 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -32,010 MHz | 200,000 kHz 6.16033 GHz -63.69 dBm -62,45 dB -22.45 dB
-32.010 MHz -21,340 MHz | 200,000 kHz 6.16312 GHz -63.83 dBm -62,60 dB -22.75 dB
-21,340 MHz -11.670 MHz 200,000 kHz 6.18331 GHz -36.28 dBm -35.05 dB -15.02 dB
-11.670 MHz -10.670 MHz 200.000 kHz 6.18334 GHz -36.43 dBm -35.20 dB -15.30 d&
10.670 MHz 11.670 MHz 200.000 kHz 6.20665 GHz -46.74 dBm -45.50 dB -25.80 d&
11.670 MHz 21,340 MHz 200.000 kHz 6.20698 GHz -46.36 dBm -45.13 dB -24.88 db
21.340 MHz 32,010 MHz | 200.000 kHz 6.22689 GHz -64.42 dBm -63.18 dB -23.32 dB
32.010 MHz 50,000 MHz | 200.000 kHz 6.22819 GHz -63.70 dBm -62.46 dB -22.46 db
—
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Spectrum Emission Mask Standard: None
Peak Power -3.07 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31.670 MHz 200,000 kHz 6.37279 GHz -64.38 dBm -61.31 dB -21.31 dB
-31.670 MHz -21.110 MHz 200.000 kHz 6.38348 GHz -64.86 dBm -61.79 dB -21.96 d&
-21.110 MHz -11.560 MHz 200.000 kHz 6.40343 GHz -49.96 dBm -46.88 dB -26.87 db
-11.560 MHz -10.560 MHz | 200,000 kHz 6.40346 GHz -50.68 dBm -47.61 dB -27.91 dB
10.560 MHz 11,560 MHz | 200.000 kHz 6.42656 GHz -39.00 dBm -35.93 dB -16.03 dB
11.560 MHz 21,110 MHz | 200.000 kHz 6.42660 GHz -38.47 dBm -35.40de -15.37 dB
21.110 MHz 31,670 MHz | 200.000 kHz 6.44667 GHz -64.97 dBm -61.89 dB -21.90 dB
31.670 MHz 50,000 MHz | 200.000 kHz 6.45482 GHz -64.53 dBm -61.46 dB -21.46 dB
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Spectrum Emission Mask Standard: None
Peak Power -1.14 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31.670 MHz | 200,000 kHz 6.38163 GHz -63.17 dBm -62,03 dB -22.03 dB
-31.670 MHz -21,110 MHz | 200,000 kHz 6.38340 GHz -63.68 dBm -62,54 dB -22.63 dB
-21.110 MHz -11.560 MHz 200.000 kHz 6.40341 GHz -47.15 dBm -46.02 dB -25.99 dB
-11.560 MHz -10.560 MHz 200.000 kHz 6.40346 GHz -47.55 dBm -46.41 dB -26.71 dB
10.560 MHz 11.560 MHz 200.000 kHz 6.42656 GHz -36.88 dBm -35.74 dB -15.84 dB
11.560 MHz 21.110 MHz 200.000 kHz 6.42657 GHz -36.19 dBm -35.05 dB -15.04 dB
21.110 MHz 31,670 MHz | 200.000 kHz 6.44664 GHz -63.85 dBm -62.72 dB -22.76 db
31.670 MHz 50,000 MHz | 200.000 kHz 6.44686 GHz -63.18 dBm -62.,05 dB -22.05 db
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Spectrum Emission Mask Standard: None

Peak Power -1.03 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-50.000 MHz -31.670 MHz 200,000 kHz 6.38068 GHz -63.04 dBm -62,01 dB -22.01 dB
-31.670 MHz -21.110 MHz 200.000 kHz 6.38344 GHz -63.22 dBm -62.19 dB -22.31 dB
-21.110 MHz -11.560 MHz 200.000 kHz 6.40323 GHz -43.76 dBm -42,73 dB -22.55 db
-11.560 MHz -10.560 MHz | 200,000 kHz 6.40347 GHz -45.07 dBm -44.04 dB -24.54 dB
10.560 MHz 11,560 MHz | 200.000 kHz 6.42656 GHz -36.56 dBm -35.53 dB -15.63 db
11.560 MHz 21,110 MHz | 200.000 kHz 6.42661 GHz -36.09 dBm -35.06 dB -15.01 dB
21.110 MHz 31,670 MHz | 200.000 kHz 6.44667 GHz -63.69 dBm -62,66 dB -22,67 db
31.670 MHz 50,000 MHz | 200.000 kHz 6.45423 GHz -63.07 dBm

2,04 db -22.04 db
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Spectrum Emission Mask Standard: None
Peak Power -4.44 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31.730 MHz | _200.000 kHz 6.38326 GHz -64.52 dBm ~60.08 dB -20.08 db
-31.730 MHz -21.150 MHz | 200.000 kHz 6.38335 GHz -65.04 dBm -60.60 dB -20.69 dB
-21.150 MHz -11.580 MHz | 200.000 kHz 6.40334 GHz -52.14 dBm 4771 dB -27.64 dB
-11.580 MHz -10.580 MHz | 200.000 kHz 6.40343 GHz -52.75 dBm 48,31 dB -28.41 dB
10.580 MHz 11.580 MHz | 200.000 kHz 6.42657 GHz -40.52 dBm -36.00 dB -16.19 dB
11.580 MHz 21.150 MHz | 200.000 kHz 6.42661 GHz -39.62 dBm -35.19 dB -15.16 dB
21.150 MHz 31,730 MHz | 200.000 kHz 6.44673 GHz -65.05 dBm 60,61 dB -20.62 dB
31.730 MHz 50.000 MHz | 200.000 kHz 6.44852 GHz -64.57 dBm -60.14 dB -20.14 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31,730 MHz 200,000 kHz 6.38065 GHz -63.74 dBm -62,03 dB -22.03 dB
-31.730 MHz -21.150 MHz 200.000 kHz 6.38340 GHz -63.95 dBm -62.24 dB -22.38 dB
-21.150 MHz -11.580 MHz 200.000 kHz 6.40341 GHz -48.40 dBm -46.69 dB -26.68 db
-11.580 MHz -10,580 MHz | 200,000 kHz 6.40344 GHz -48.51 dBm -46.80 dB -27.10 d&
10.580 MHz 11,580 MHz | 200,000 kHz 6.42657 GHz -37.82 dBm -36.11dB -16.21 dB
11.580 MHz 21,150 MHz | 200.000 kHz 6.42681 GHz -37.85 dBm -36.14 dB -15.95 dB
21.150 MHz 31,730 MHz | 200.000 kHz 6.44665 GHz -64.06 dBm -62,35 dB -22.44 db
31.730 MHz 50,000 MHz | 200.000 kHz 6.44853 GHz -63.51 dBm -61.80 dB -21.80 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit

-50.000 MHz -31.730 MHz | _200.000 kHz ©.37998 GHz -63.36 dBm 6161 dB 2161dB

-31.730 MHz -21.150 MHz | 200.000 kHz 6.38340 GHz -63.58 dBm 61,83 dB -21.98 dB

-21.150 MHz -11.580 MHz | 200.000 kHz 6.40322 GHz -46,06 dBm 44,31 dB 2414 dB

-11.580 MHz -10.580 MHz | 200.000 kHz 6.40343 GHz -46,28 dBm -44.52 dB -24.63 dB

10.580 MHz 11.580 MHz | 200.000 kHz 6.42657 GHz -36.97 dBm 3522 dB -15.32 dB

11.580 MHz 21.150 MHz | 200.000 kHz 6.42661 GHz -36.17 dBm -34.42 dB -14.40 dB

21.150 MHz 31,730 MHz | 200.000 kHz 6.44673 GHz -63.92 dBm 62,17 dB -22.17 dB

31.730 MHz 50.000 MHz | 200.000 kHz 6.45812 GHz -63.50 dBm 5175 db -21.75 db
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Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31.590 MHz 200.000 kHz 6.49245 GHz -64.22 dBm -64.18 dB -24.18 dB
-31.590 MHz -21.060 MHz 200.000 kHz 6.50351 GHz -64.60 dBm -64.57 dB -24.68 dB
-21.060 MHz -11.530 MHz 200.000 kHz 6.52343 GHz -36.03 dBm -35.99 dB -15.96 dB
-11.530 MHz -10.530 MHz 200.000 kHz 6.52349 GHz -35.95 dBm -35.92 dB -16.22 dB

10.530 MHz 11,530 MHz 200.000 kHz 6.54653 GHz -49.34 dBm -49.31 dB -29.41 dB

11,530 MHz 21.060 MHz 200.000 kHz 6.54665 GHz -48.45 dBm -48.41 dB -28.31 dB

21,060 MHz 31,590 MHz 200.000 kHz 6.56654 GHz -64.57 dBm -64.53 dB -24.59 dB

31,590 MHz 50,000 MHz 200.000 kHz 6.57034 GHz -64.08 dBm -64.04 dB -24.04 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31.590 MHz | _200.000 kHz 6.49743 GHz -63.00 dBm 62,24 db -22.25 db
-31.590 MHz -21.060 MHz | 200.000 kHz 6.50359 GHz -63.62 dBm 62,96 dB -23.06 dB
-21.060 MHz 11,530 MHz | 200.000 kHz 6.52340 GHz -35.35 dBm 34,50 dB 1453 dB
-11.530 MHz -10.530 MHz | 200.000 kHz 6.52348 GHz -35.63 dBm 34,88 dB -14.98 dB

10.530 MHz 11.530 MHz | 200.000 kHz 6.54653 GHz -47.51 dBm -46.75 dB -26.85 dB
11.530 MHz 21.060 MHz | 200.000 kHz 6.54660 GHz -47.37 dBm -46.61 dB -26.56 dB
21.060 MHz 31,590 MHz | 200.000 kHz 6.56656 GHz -64.05 dBm -63.30 dB -23.34 dB
31.590 MHz 50.000 MHz | 200.000 kHz 6.56984 GHz -63.42 dBm 62,66 db -22.66 db
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Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31,590 MHz 200,000 kHz 6.49390 GHz -62.94 dBm -62,23 dB -22.23 dB
-31.590 MHz -21.060 MHz 200.000 kHz 6.50345 GHz -63.46 dBm -62.75 dB -22.79 dB
-21.060 MHz -11.530 MHz 200.000 kHz 6.52344 GHz -34.65 dBm -33.94 dB -13.91 d&
-11.530 MHz -10,530 MHz | 200,000 kHz 6.52348 GHz -35.04 dBm -34.33 dB -14.43 dB
10.530 MHz 11,530 MHz | 200,000 kHz 6.54653 GHz -45.51 dBm -44.81 dB -24.91 dB
11.530 MHz 21,060 MHz | 200.000 kHz 6.54686 GHz -45.42 dBm -44.71 de -24.44 db
21.060 MHz 31,590 MHz | 200.000 kHz 6.56649 GHz -63.62 dBm -62,91 dB -23.03 dB
31.590 MHz 50,000 MHz | 200.000 kHz 6.57104 GHz -63.08 dBm -62,37 dB -22.37 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31,590 MHz | 200,000 kHz 6.49368 GHz -64.39 dBm -62,36 dB -22.36 dB
-31.590 MHz -21,060 MHz | 200,000 kHz 6.50352 GHz -64.82 dBm -62,79 dB -22.91 dB
-21.060 MHz -11.530 MHz 200.000 kHz 6.52344 GHz -37.56 dBm -35.53 dB -15.50 dB
-11.530 MHz -10.530 MHz 200.000 kHz 6.52349 GHz -37.79 dBm -35.76 dB -16.06 dB
10.530 MHz 11.530 MHz 200.000 kHz 6.54653 GHz -50.65 dBm -48.62 dB -28.72 dB
11.530 MHz 21.060 MHz 200.000 kHz 6.54671 GHz -50.45 dBm -48.42 dB -28.27 dB
21.060 MHz 31,590 MHz | 200.000 kHz 6.56644 GHz -64.78 dBm -62,75 dB -22.91 dB
31.590 MHz 50,000 MHz | 200.000 kHz 6.56808 GHz -64.28 dBm -62.25 dB -22.25 db
—
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Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31,590 MHz 200,000 kHz 6.48559 GHz -63.64 dBm -61.62 dB -21.62 dB
-31.590 MHz -21.060 MHz 200.000 kHz 6.50351 GHz -63.99 dBm -61.96 dB -22.07 d&
-21.060 MHz -11.530 MHz 200.000 kHz 6.52346 GHz -36.56 dBm -34.54 dB -14.53 dB
-11.530 MHz -10,530 MHz | 200,000 kHz 6.52348 GHz -36.95 dBm -34.93 dB -15.03 d&
10.530 MHz 11,530 MHz | 200,000 kHz 6.54653 GHz -49.25 dBm -47.22 dB -27.32 dB
11.530 MHz 21,060 MHz | 200.000 kHz 6.54674 GHz -47.97 dém -45.94 dB -25.77 dB
21.060 MHz 31,590 MHz | 200.000 kHz 6.56646 GHz -64.04 dBm -62,02 dB -22.16 db
31.590 MHz 50,000 MHz | 200.000 kHz 6.57850 GHz -63.60 dBm 1,57 dB -21.57 dB
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Spectrum Emission Mask Standard: None

Peak Power -2.03 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31,590 MHz | 200,000 kHz 6.49807 GHz -63.27 dBm -61.25dB -21.25 dB
-31.590 MHz -21,060 MHz | 200,000 kHz 6.50344 GHz -632.91 dBm -61.88 dB -21.91dB
-21.060 MHz -11,530 MHz 200,000 kHz 6.52346 GHz -35.66 dBm -33.64 dB -13.63 dB
-11.530 MHz -10.530 MHz 200.000 kHz 6.52349 GHz -36.24 dBm -34.21dB -14.71 dB
10.530 MHz 11.530 MHz 200.000 kHz 6.54653 GHz -46.69 dBm -44.,66 dB -24.76 db
11.530 MHz 21.060 MHz 200.000 kHz 6.54662 GHz -46.20 dBm -44.18 dB -24.11 d&
21.060 MHz 31,590 MHz | 200.000 kHz 6.56656 GHz -63.95 dBm -61.93 dB -21.97 dB
31.590 MHz 50,000 MHz | 200.000 kHz 6.56705 GHz -63.42 dBm -61.40 dB -21.40 dB
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Spectrum

Ref Level 15.00 dBm  Offset 25.73 dB Mode Sweep
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@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -0.86 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -32.010 MHz 200.000 kHz 6.65844 GHz -64.32 dBm -63.46 dB -23.46 dB
-32.010 MHz -21.340 MHz 200.000 kHz 6.66303 GHz -64.74 dBm -63.87 dB -23.91 dB
-21.340 MHz -11.670 MHz 200.000 kHz 6.68332 GHz -37.05 dBm -36.18 dB -16.18 dB
-11.670 MHz -10.670 MHz | 200,000 kHz 6.68334 GHz -37.30 dBm -36.44 dB -16.54 d&
10.670 MHz 11,670 MHz | 200,000 kHz 6.70667 GHz -49.93 dBm -49.07 dB -29.17 dB
11.670 MHz 21,340 MHz | 200.000 kHz 6.70706 GHz -49.15 dBm -48.29 dB -27.97 dB
21.340 MHz 32,010 MHz | 200.000 kHz 6.72701 GHz -64.88 dBm -64.01 dB -24.02 dB
32.010 MHz 50,000 MHz | 200.000 kHz 6.74099 GHz -64.29 dBm -63.43 dB -23.43 db
—
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Spectrum N

Ref Level 15.00 dBm  Offset 25.73 dB Mode Sweep

Count 100/100

@® 1Rm View
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CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -0.98 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -32,010 MHz | 200,000 kHz 6.66200 GHz -63.45 dBm -62.47 dB -22.47 dB
-32.010 MHz -21,340 MHz | 200,000 kHz 6.66303 GHz -64.02 dBm -63.04 dB -23.08 dB
-21.340 MHz -11.670 MHz 200.000 kHz 6.68328 GHz -36.55 dBm -35.56 dB -15.53 dB
-11.670 MHz -10.670 MHz 200.000 kHz 6.68336 GHz -36.57 dBm -35.58 dB -16.08 dB
10.670 MHz 11.670 MHz 200.000 kHz 6.70665 GHz -48.13 dBm -47.15 dB -27.45 dB
11.670 MHz 21.340 MHz 200.000 kHz 6.70698 GHz -47.85 dBm -46.86 dB -26.61 dB
21.340 MHz 32,010 MHz | 200.000 kHz 6.72694 GHz -64.02 dBm -63.03 dB -23.11 dB
32.010 MHz 50,000 MHz | 200.000 kHz 6.73205 GHz -63.70 dBm -62.72 dB -22.72 db
—
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Spectrum
Ref Level 15.00 dBm  Offset 25.73 dB Mode Sweep
Count 100/100
@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -1.42 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -32.010 MHz 200,000 kHz 6.66075 GHz -63.25 dBm -61.83 dB -21.83 dB
-32.010 MHz -21.340 MHz 200.000 kHz 6.66308 GHz -63.72 dBm -62,30 dB -22,39 dB
-21.340 MHz -11.670 MHz 200.000 kHz 6.68328 GHz -35.85 dBm -34.43 dB -14.38 db
-11.670 MHz -10.670 MHz | 200,000 kHz 6.68334 GHz -36.43 dBm -35.01 dB -15.11 dB
10.670 MHz 11,670 MHz | 200,000 kHz 6.70667 GHz -46.20 dBm -44.78 dB -24.88 db
11.670 MHz 21,340 MHz | 200.000 kHz 6.70686 GHz -44.50 dBm -43.08 dB -22.93 db
21.340 MHz 32,010 MHz | 200.000 kHz 6.72684 GHz -63.77 dBm -62,35 dB -22.53 db
32.010 MHz 50,000 MHz | 200.000 kHz 6.73448 GHz -63.45 dBm -62,03 dB -22.03 dB
—
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Spectrum N

Ref Level 15.00 dBm  Offset 25.64 dB Mode Sweep
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CF 6.695 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -1.45dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -32,000 MHz | 200,000 kHz 6.65132 GHz -64.44 dBm 62,98 db -22.99 db
-32,000 MHz -21,390 MHz | 200,000 kHz 6.66296 GHz -64.92 dBm 63,47 db -23.52 di
-21.390 MHz -11.700 MHz | 200,000 kHz 6.68330 GHz -37.64 dBm -36.19 dB -16.19 dB
-11.700 MHz -10.700 MHz | 200,000 kHz 6.68331 GHz -38.23 dBm -36.78 dB -16.88 dB
10.700 MHz 11,700 MHz | 200.000 kHz 6.70669 GHz -50.36 dBm -48.92 dB -29.22 dB
11.700 MHz 21.390 MHz | 200,000 kHz 6.70671 GHz -50.04 dBm 48,58 dB -28.59 db
21.390 MHz 32.090 MHz | 200,000 kHz 6.72703 GHz -64.93 dBm 63,48 db -23.56 db
32.090 MHz 50.000 MHz | 200.000 kHz £6.73475 GHz -64.44 dBm 62,98 db -22.99 db
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Spectrum [n?l

Ref Level 15.00 dBm  Offset 25.64 dB Mode Sweep
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@ 1Rm View

10 gbimit ¢heck PARS

pP<200

-10 dem T L il

-30 deém //

and L~ T~

s0d / N
60d / \ et

e ~
-70 dem
-0 dem
CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.53 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -32.090 MHz 200,000 kHz 6.65986 GHz -64.00 dBm -62.47 dB -22.47 dB
-32.090 MHz -21.390 MHz 200.000 kHz 6.66306 GHz -64.22 dBm -62.68 dB -22.85 dB
-21.390 MHz -11.700 MHz 200.000 kHz 6.68330 GHz -36.85 dBm -35.32 dB -15.32 db
-11.700 MHz -10,700 MHz | 200,000 kHz 6.68331 GHz -37.32 dBm -35.79 dB -15.89 d&
10.700 MHz 11,700 MHz | 200,000 kHz 6.70669 GHz -48.75 dBm -47.22 dB -27.32 dB
11.700 MHz 21,390 MHz | 200.000 kHz 6.71629 GHz -54.64 dBm -53.10de -25.19 dB
21.390 MHz 32,090 MHz | 200.000 kHz 6.72698 GHz -64.34 dBm -62,80 dB -22,93 db
32.090 MHz 50,000 MHz | 200.000 kHz 6.73588 GHz -63.92 dBm -62,39 dB -22.39 db
—
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Spectrum A

Ref Level 15.00 dBm  Offset 25.64 dB Mode Sweep
Count 100/100
@® 1Rm View
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CF 6.695 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -1.83 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit

-50.000 MHz -32,090 MHz | 200,000 kHz 6.66031 GHz -61.77 dBm -59.94 dB -19.94 dB
-32.090 MHz -21,390 MHz | 200,000 kHz 6.66305 GHz -61.86 dBm -60.04 dB -20.19 dB
-21.390 MHz -11.700 MHz 200.000 kHz 6.68323 GHz -36.86 dBm -35.03 dB -14.97 dB
-11.700 MHz -10.700 MHz 200.000 kHz 6.68331 GHz -37.25 dBm -35.42 dB -15.52 dB
10.700 MHz 11.700 MHz 200.000 kHz 6.70669 GHz -46.33 dBm -44.50 dB -24.60 dB
11.700 MHz 21.390 MHz 200.000 kHz 6.71415 GHz -51.29 dBm -49.46 dB -23.31dB
21.390 MHz 32,090 MHz | 200.000 kHz 6.72681 GHz -62.92 dBm -61.09 dB -21.41 dB
32.090 MHz 50,000 MHz | 200.000 kHz 6.73212 GHz -62.44 dBm -60.62 dB -20.62 dB
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Spectrum
Ref Level 15.00 dBm  Offset 26.09 dB Mode Sweep
Count 100/100
@ 1Rm View
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CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.21dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31.670 MHz 200,000 kHz 6.82281 GHz -63.86 dBm -62.,65 dB -22.65 di
-31.670 MHz -21.110 MHz 200.000 kHz 6.82340 GHz -64.25 dBm -63.04 dB -23.11 dB
-21.110 MHz -11.560 MHz 200.000 kHz 6.84344 GHz -49.40 dBm -48.19 dB -28.19 db
-11.560 MHz -10.560 MHz | 200,000 kHz 6.84345 GHz -49.80 dBm -48.59 dB -28.69 db
10.560 MHz 11,560 MHz | 200.000 kHz 6.86656 GHz -37.98 dBm -36.77 dB -16.87 db
11.560 MHz 21,110 MHz | 200.000 kHz 6.86665 GHz -37.25 dBm -36.04 dB -15.96 dB
21.110 MHz 31,670 MHz | 200.000 kHz 6.88661 GHz -64.00 dBm -62,80 dB -22.86 db
31.670 MHz 50,000 MHz | 200.000 kHz 6.88816 GHz -63.54 dBm -62,33 dB -22.33 dB
—
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Ref Level 15.00 dBm  Offset 26.09 dB Mode Sweep
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CF 6.855 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -1.30 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31.670 MHz | _200.000 kHz ©.81890 GHz -63.16 dBm 61,86 dB 2186 db
-31.670 MHz -21.110 MHz | 200.000 kHz 6.82343 GHz -63.59 dBm 62,28 dB 2239 dB
-21.110 MHz -11.560 MHz | 200.000 kHz 6.34334 GHz -47.44 dBm -46.13 dB -26.05 dB
-11.560 MHz -10.560 MHz | 200.000 kHz 6.84345 GHz -47.89 dBm -46.58 dB -26.68 dB
10.560 MHz 11.560 MHz | 200.000 kHz 6.86656 GHz -37.65 dBm 36,35 dB -16.45 dB
11.560 MHz 21,110 MHz | 200.000 kHz 6.86662 GHz -37.18 dBm -35.88 dB -15.83 dB
21.110 MHz 31,670 MHz | 200.000 kHz 6.88666 GHz -63.55 dBm 62,25 dB -22.25 dB
31.670 MHz 50.000 MHz | 200.000 kHz 6.90469 GHz -63.00 dBm 5170 db -21.70 db
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Spectrum
Ref Level 15.00 dBm  Offset 26.09 dB Mode Sweep
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@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -1.32 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31.670 MHz 200,000 kHz 6.81616 GHz -62.88 dBm -61.57 dB -21.57 dB
-31.670 MHz -21.110 MHz 200.000 kHz 6.82334 GHz -63.27 dBm -61.96 dB -21.96 d&
-21.110 MHz -11.560 MHz 200.000 kHz 6.84342 GHz -44.41 dBm -43.09 dB -23.07 d&
-11.560 MHz -10.560 MHz | 200,000 kHz 6.84345 GHz -45.35 dBm -44.03 dB -24.13 dB
10.560 MHz 11,560 MHz | 200.000 kHz 6.86655 GHz -36.24 dBm -34.92 dB -15.22 dB
11.560 MHz 21,110 MHz | 200.000 kHz 6.86665 GHz -35.76 dBm -34.45de -14.37 dB
21.110 MHz 31,670 MHz | 200.000 kHz 6.88650 GHz -63.25 dBm -61.93 dB -22.13 dB
31.670 MHz 50,000 MHz | 200.000 kHz 6.88939 GHz -62.76 dBm -61.45 dB -21.45 dB
—
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Ref Level 15.00 dBm  Offset 26.11 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -1.36 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31,590 MHz | 200,000 kHz 6.82188 GHz -63.84 dBm -62.47 dB -22.47 dB
-31.590 MHz -21,060 MHz | 200,000 kHz 6.82349 GHz -64.22 dBm -62.,86 dB -22.94 dB
-21.060 MHz -11,530 MHz 200,000 kHz 6.84316 GHz -49.52 dBm -48.16 dB -27.90 dB
-11.530 MHz -10.530 MHz 200.000 kHz 6.84348 GHz -50.26 dBm -48.90 dB -29.00 d&
10.530 MHz 11.530 MHz 200.000 kHz 6.86653 GHz -37.87 dBm -36.51 dB -16.61 d&
11.530 MHz 21.060 MHz 200.000 kHz 6.86661 GHz -37.61 dBm -36.25 dB -16.19 d&
21.060 MHz 31,590 MHz | 200.000 kHz 6.88650 GHz -64.02 dBm -62,65 dB -22.76 db
31.590 MHz 50,000 MHz | 200.000 kHz 6.90372 GHz -63.63 dBm -62.,26 dB -22.26 db
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Spectrum e
Ref Level 15.00 dBm  Offset 26.11 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -1.68 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31,590 MHz 200,000 kHz 6.82127 GHz -63.26 dBm -61.58 dB -21.58 dB
-31.590 MHz -21.060 MHz 200.000 kHz 6.82344 GHz -63.84 dBm -62.16 dB -22.20 dB
-21.060 MHz -11.530 MHz 200.000 kHz 6.84343 GHz -47.79 dBm -46.11 dB -26.07 d&
-11.530 MHz -10,530 MHz | 200,000 kHz 6.84348 GHz -48.52 dBm -46.84 dB -26.94 db
10.530 MHz 11,530 MHz | 200,000 kHz 6.86653 GHz -37.66 dBm -35.98 dB -16.08 dB
11.530 MHz 21,060 MHz | 200.000 kHz 6.86653 GHz -37.24 dBm -35.56 dB -15.55 dB
21.060 MHz 31,590 MHz | 200.000 kHz 6.88651 GHz -63.79 dBm -62.11 dB -22.21 dB
31.590 MHz 50,000 MHz | 200.000 kHz 6.89406 GHz -63.32 dBm -61.64 dB -21.64 dB
—
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Spectrum Emission Mask Standard: None
Peak Power -1.46 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31,590 MHz | 200,000 kHz 6.81879 GHz -60.68 dBm -59.22 dB -19.22 dB
-31.590 MHz -21,060 MHz | 200,000 kHz 6.82346 GHz -60.98 dBm -59.52 dB -19.57 dB
-21.060 MHz -11,530 MHz 200,000 kHz 6.84346 GHz -44.29 dBm -42,83 dB -22.81 dB
-11.530 MHz -10.530 MHz 200.000 kHz 6.84349 GHz -45.09 dBm -43.64 dB -23.94 dB
10.530 MHz 11.530 MHz 200.000 kHz 6.86651 GHz -36.33 dBm -34.87 dB -15.37 d&
11.530 MHz 21.060 MHz 200.000 kHz 6.86659 GHz -36.23 dBm -34.77 dB -14.72 db
21.060 MHz 31,590 MHz | 200.000 kHz 6.88656 GHz -62.81 dBm -61.35dB -21.39 dB
31.590 MHz 50,000 MHz | 200.000 kHz 6.88800 GHz -61.60 dBm -60.14 dB -20.14 dB
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Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 25.07 dB

Mode Sweep
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Spectrum Emission Mask

Standard: None

Peak Power -0.25dBm RBW 500.000 kHz

Rangelow | RangeUp | RBW Frequency | PoweraAbs | PowerRel |  ALimit

-100.000 MHz -61.170 MHz 500.000 kHz 5.90356 GHz -59.18 dBm -58.93 dB -18.93 dB
-61.170 MHz -40.780 MHz 500.000 kHz 5.90456 GHz -59.07 dBm -58.82 dB -19.25 dB
-40.780 MHz -21.390 MHz 500.000 kHz 5.94358 GHz -31.90 dBm -31.65 dB -11.63 dB
-21.390 MHz -20.390 MHz 500.000 kHz 5.94362 GHz -32.42 dBm -32.17 dB -12.37 dB
20,390 MHz 21,390 MHz 500.000 kHz 5.98638 GHz -43.15 dBm -42.90 dB -23.10 dB
21,390 MHz 40,780 MHz 500.000 kHz 5.98654 GHz -42.68 dBm -42.43 dB -22.37 dB
40.780 MHz 61,170 MHz 500.000 kHz 6.02596 GHz -61.19 dBm -60.94 dB -21.06 dB
61,170 MHz 100,000 MHz 500.000 kHz 6.02948 GHz -60.82 dBm -60.57 dB -20.57 dB
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Ref Level 15.00 dBm
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Spectrum Emission Mask

Standard: None

Peak Power -0.29 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW Frequency | Powerabs | PowerRel |  ALimit
-100.000 MHz -60.890 MHz | 500.000 kHz 5.89960 GHz -56.44 dBm -56.16 dB -16.16 dB
-60.890 MHz -40.590 MHz | 500.000 kHz 5.90498 GHz -56.92 dBm -56.64 dB -17.15 dB
-40.590 MHz 21,300 MHz | 500.000 kHz 5.94369 GHz -31.17 dBm 3088 dB -10.88 dB
-21.300 MHz 20,300 MHz | 500.000 kHz 5.94371 GHz -31.65 dBm 31.36 dB -11.56 dB
20.300 MHz 21,300 MHz | 500.000 kHz 5.98629 GHz -43.25 dBm -42.96 dB -23.16 dB
21,300 MHz 40.590 MHz | 500.000 kHz 5.98631 GHz -42.36 dBm -42.07 dB -22.07 dB
40.590 MHz 60.890 MHz | 500.000 kHz 6.02494 GHz -59.04 dBm -58.76 db -19.32 dB
60.890 MHz 100.000 MHz | 500.000 kHz 6.02750 GHz -59.43 dBm -59.15 db -19.15 dB
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Ref Level 15.00 dBm  Offset 25.54 dB Mode Sweep
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-20 dem -

-30 dem

-70 dem
-0 dem
CF 6.205 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.22 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-100.000 MHz -60.600 MHz 500.000 kHz 6.14185 GHz -58.48 dBm -58.70 dB -18.70 dB
-60.600 MHz -40.400 MHz 500.000 kHz 6.14457 GHz -59.64 dBm -59.86 dB -19.96 d&
-40.400 MHz -21.200 MHz 500.000 kHz 6.18373 GHz -29.71 dBm -29.94 dB -9.91 d&
-21.200 MHz -20,200 MHz | 500,000 kHz 6.18381 GHz -30.98 dBm -31.21de -11.41 dB
20.200 MHz 21,200 MHz | 5S00.000 kHz 6.22619 GHz -43.11 dBm -43.33 dB -23.54 db
21.200 MHz 40,400 MHz | 500.000 kHz 6.22627 GHz -40.59 dBm -40.81 dB -20.78 dB
40.400 MHz 60,600 MHz | 500.000 kHz 6.26555 GHz -60.57 dBm -60.79 dB -20.82 dB
60.600 MHz 100,000 MHz | 500.000 kHz 6.27751 GHz -60.28 dBm 0,50 dB -20.50 dB
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Spectrum N

Ref Level 15.00 dBm  Offset 25.55 dB Mode Sweep

Count 100/100

@® 1Rm View

10 db"u.‘nil heck PABS
P<200
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-70 dBm
-30 dBm
CF 6.205 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -0.71dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-100.000 MHz -60.890 MHz | 500.000 kHz 6.14340 GHz -59.25 dBm 58,54 db -18.54 db
-60.890 MHz -40.590 MHz | 500.000 kHz 6.14450 GHz -59.73 dBm -59.02 dB -19.25 dB
-40.500 MHz -21.300 MHz | 500.000 kHz 6.18361 GHz -31.62 dBm 30,01 dB -10.88 dB
-21.300 MHz -20.300 MHz | 500.000 kHz 6.18371 GHz -32.33 dBm 3162 dB -11.82 dB
20.300 MHz 21,300 MHz | 500.000 kHz 6.22629 GHz -44.58 dBm -43,88 dB -24.08 dB
21,300 MHz 40,590 MHz | 500.000 kHz 6.22637 GHz -43.68 dBm -42.97 dB -22.94 dB
40.590 MHz 60.890 MHz | 500.000 kHz 6.26582 GHz -60.54 dBm -59.83 db -19.87 dB
60.890 MHz | 100.000 MHz | 500.000 kHz 6.26716 GHz -60.30 dBm -59.59 db -19.59 db
) ) (]
Date: 12.AUG.2024 04:00:28
Sporton International Inc. (Kunshan) Page Number 1 A2-180 of 194

TEL : +86-512-57900158
FCC ID: UZ7TEM45B2



samranss. FCC RF Test Report Report No. : FR460508G
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Spectrum

Ref Level 15.00 dBm  Offset 25.68 dB Mode Sweep

Count 100/100

@ 1Rm View
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pP<200
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-0 dem
CF 6.405 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -0.65dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-100.000 MHz -60.750 MHz 500.000 kHz 6.34302 GHz -59.32 dBm -58.67 dB -18.67 dB
-60.750 MHz -40.500 MHz 500.000 kHz 6.34442 GHz -59.46 dBm -58.81 dB -18.91 d&
-40.500 MHz -21.250 MHz 500.000 kHz 6.38374 GHz -40.51 dBm -39.86 dB -19.85 d&
-21.250 MHz -20,250 MHz | 500,000 kHz 6.38376 GHz -42.20 dBm -41.54 dB -21.74 dB
20.250 MHz 21,250 MHz | 500.000 kHz 6.42624 GHz -33.76 dBm -33.11de -13.31 dB
21.250 MHz 40,500 MHz | 500.000 kHz 6.42646 GHz -33.69 dBm -33.03 de -12.95 dB
40.500 MHz 60,750 MHz | 500.000 kHz 6.46570 GHz -60.34 dBm -59.68 dB -19.71 dB
60.750 MHz 100,000 MHz | 500.000 kHz 6.47944 GHz -59.94 dBm -59.28 dB -19.28 dB
—
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Spectrum N

Ref Level 15.00 dBm  Offset 25.71 dB Mode Sweep

Count 100/100

@® 1Rm View
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-70 dBm
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CF 6.405 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.69 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-100.000 MHz -61.610 MHz | 500.000 kHz ©.33034 GHz -59.79 dBm 58,00 db -18.09 db
-61.610 MHz 41,070 MHz | 500.000 kHz 6.34346 GHz -60.10 dBm 58,41 dB -18.45 dB
41,070 MHz -21.540 MHz | 500.000 kHz 6.38315 GHz -44.52 dBm 42,83 dB 22,70 dB
-21.540 MHz -20.540 MHz | 500.000 kHz 6.38347 GHz -45.05 dBm -43,36 dB -23.56 dB
20.540 MHz 21,540 MHz | 500.000 kHz 6.42653 GHz -35.29 dBm -33.60 dB -13.80 dB
21.540 MHz 41.070 MHz | 500.000 kHz 6.42657 GHz -35.12 dBm -33.43 dB -13.41dB
41.070 MHz 61,610 MHz | 500.000 kHz 6.46656 GHz -60.21 dBm 58,52 db -18.54 db
61.610 MHz | 100.000 MHz | 500.000 kHz 6.47630 GHz -59.79 dBm -58.09 db -18.09 db
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Spectrum

Ref Level 15.00 dBm  Offset 25.91 dB Mode Sweep

Count 100/100

@ 1Rm View

10 gbimit ¢heck PARS
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-70 dem
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CF 6.565 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -0.61 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-100.000 MHz -61.040 MHz 500.000 kHz 6.49413 GHz -59.21 dBm -58.60 dB -18.60 d&
-61.040 MHz -40.690 MHz 500.000 kHz 6.50407 GHz -59.62 dBm -59.01 dB -19.07 d&
-40.690 MHz -21.350 MHz 500.000 kHz 6.54364 GHz -32.55 dBm -31.93 dB -11.93 d&
-21.350 MHz -20,350 MHz | S00.000 kHz 6.54366 GHz -32.18 dBm -31.57 dB -11.77 dB
20.350 MHz 21,350 MHz | 5S00.000 kHz 6.58626 GHz -41.98 dBm -41.37 dB -23.17 dB
21.350 MHz 40,690 MHz | 500.000 kHz 6.58654 GHz -41.33 dBm -40.72 dB -20.64 db
40.690 MHz 61,040 MHz | 500.000 kHz 6.62603 GHz -59.75 dBm -59.14 dB -19.14 dB
61.040 MHz 100,000 MHz | 500.000 kHz 6.66209 GHz -59.23 dBm -58.62 dB -18.62 db
—
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Spectrum N

Ref Level 15.00 dBm  Offset 25.91 dB Mode Sweep

Count 100/100

@ 1Rm View
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-70 dem

-30 dém

CF 6.565 GHz 10001 pts Span 200.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -1.53 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-100.000 MHz -61,460 MHz | 500,000 kHz 6.50331 GHz -59.69 dBm -58.16 dB -18.16 dB
-61.460 MHz -40,970 MHz | 500,000 kHz 6.50373 GHz -60.02 dBm -58.49 dB -18.60 dB
-40.970 MHz -21.490 MHz | 500.000 kHz 6.54334 GHz -33.54 dBm -32.01dB -11.94de
-21.490 MHz -20.490 MHz | 500,000 kHz 654352 GHz -33.82 dBm -32.29dB -12.49 de
20.490 MHz 21.490 MHz | 500.000 kHz 6.58648 GHz -45.03 dBm 4351 dB -2371de
21.490 MHz 40.970 MHz | 500,000 kHz 6.58664 GHz -44.26 dBm 42,73 dB -22,67 db
40.970 MHz 61,460 MHz | 500.000 kHz 6.62641 GHz -59.94 dBm -58.41 dB -18.44 dB
61.460 MHz 100,000 MHz | 5S00.000 kHz 6.64693 GHz -59.49 dBm -57.97 dB -17.97 dB
) ) (]
Date: 12.AUG.2024 04:10:56
Sporton International Inc. (Kunshan) Page Number 1 A2-182 of 194

TEL : +86-512-57900158
FCC ID: UZ7TEM45B2



samranss. FCC RF Test Report Report No. : FR460508G

11AX40MIMO_Ant8_6685_242Tone_RU61

Spectrum
Ref Level 15.00 dBm  Offset 25.83 dB Mode Sweep
Count 100/100
@ 1Rm View
10 gbimit ¢heck PARS
pP<200
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-50 d / e
-70 dem
-0 dem
CF 6.685 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -0.71dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-100.000 MHz -61,170 MHz 500.000 kHz 6.61826 GHz -59.32 dBm -58.61 dB -18.61 dB
-61.170 MHz -40.780 MHz 500.000 kHz 6.62394 GHz -59.71 dBm -59.00 dB -19.06 d&
-40.780 MHz -21.390 MHz 500.000 kHz 6.66360 GHz -32.62 dBm -31.92 dB -11.91 d&
-21.390 MHz -20,390 MHz | S00.000 kHz 6.66362 GHz -33.36 dBm -32,65 dB -12.85 db
20.390 MHz 21,390 MHz | 5S00.000 kHz 6.70638 GHz -43.62 dBm -42,.91de -23.11 dB
21.390 MHz 40,780 MHz | 500.000 kHz 6.70678 GHz -42.65 dBm -41.94 dB -21.78 dB
40.780 MHz 61,170 MHz | 500.000 kHz 6.74616 GHz -59.46 dBm -58.75 dB -18.76 dB
61.170 MHz 100,000 MHz | 500.000 kHz 6.76052 GHz -59.30 dBm -58.59 dB -18.59 dB
—
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Spectrum N

Ref Level 15.00 dBm  Offset 25.69 dB Mode Sweep
Count 100/100
@® 1Rm View
10 db‘h‘l’lil heck. PARS
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-70 dem
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CF 6.685 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.32 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-100.000 MHz -61,040 MHz | 500,000 kHz 6.62343 GHz -58.87 dBm -57.55 dB -17.55 dB
-61.040 MHz -40,690 MHz | 500,000 kHz 6.62407 GHz -59.47 dBm -58.15dB -18.22 dB
-40.690 MHz -21.350 MHz 500.000 kHz 6.66364 GHz -32.84 dBm -31,52 dB -11.52 dB
-21.350 MHz -20.350 MHz 500.000 kHz 6.66366 GHz -33.18 dBm -31.86 dB -12.06 dB
20.350 MHz 21.350 MHz 500.000 kHz 6.70634 GHz -43.81 dBm -42.49 dB -22.70 dB
21.350 MHz 40.690 MHz 500.000 kHz 6.70638 GHz -43.16 dBm -41.584 dB -21.83 dB
40.690 MHz 61,040 MHz | 500.000 kHz 6.74601 GHz -59.78 dBm -58.46 dB -18.47 dB
61.040 MHz 100,000 MHz | 5S00.000 kHz 6.74701 GHz -59.51 dBm -58.19 dB -18.19 dB
—
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Spectrum
Ref Level 15.00 dBm  Offset 25.91 dB Mode Sweep
Count 100/100
@ 1Rm View
10 gbimit ¢heck PARS
pP<200
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CF 6.845 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.28 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-100.000 MHz -61.040 MHz 500.000 kHz 6.78103 GHz -59.06 dBm -57.78 dB -17.78 dB
-61.040 MHz -40.690 MHz 500.000 kHz 6.78405 GHz -59.46 dBm -58.18 dB -18.23 dB
-40.690 MHz -21.350 MHz 500.000 kHz 6.82346 GHz -41.59 dBm -40.31 dB -20.24 d&
-21.350 MHz -20,350 MHz | S00.000 kHz 6.82366 GHz -43.45 dBm -42,17 dB -22,37 db
20.350 MHz 21,350 MHz | 5S00.000 kHz 6.86634 GHz -34.28 dBém -33.00 dB -13.20 dB
21.350 MHz 40,690 MHz | 500.000 kHz 6.86648 GHz -33.99 dBém -32.71de -12.66 db
40.690 MHz 61,040 MHz | 500.000 kHz 6.90597 GHz -59.54 dBm -58.25 dB -18.30 dB
61.040 MHz 100,000 MHz | 500.000 kHz 6.90643 GHz -59.26 dBm -57.98 dB -17.98 dB
—
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Spectrum N

Ref Level 15.00 dBm  Offset 26.17 dB Mode Sweep

Count 100/100
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CF 6.845 GHz 10001 pts Span 200.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -1.24 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-100.000 MHz -60,890 MHz | 500,000 kHz 6.78392 GHz -52.99 dém -57.76 dB -17.76 dB
-60.890 MHz -40,590 MHz | 500,000 kHz 6.78432 GHz -59.26 dBm -58.02 dB -18.15dB
-40.590 MHz -21,300 MHz | 500.000 kHz 6.82343 GHz -43.86 dBm 42,62 dB -22.51 dB
-21.300 MHz -20.300 MHz | 500,000 kHz 6.82371 GHz -43.97 dBm 42,73 dB -22.93 dB
20.300 MHz 21.300 MHz | 500.000 kHz 6.86629 GHz -34.08 dBm -32,.85dB -13.05 de
21.300 MHz 40,590 MHz | 500,000 kHz 6.86643 GHz -33.23 dBm -31.99de -11.94de
40.590 MHz 60,890 MHz | 500.000 kHz 6.90586 GHz -59.79 dBm -58.56 dB -18.57 dB
60.890 MHz 100,000 MHz | 5S00.000 kHz 6.92030 GHz -59.36 dBm -58.13 dB -18.13 dB
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Spectrum

Ref Level 15.00 dBm  Offset 25.02 dB Mode Sweep
Count 100/100
@ 1Rm View
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CF 5.985 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -0.82 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -123.480 MHz 1.000 MHz 5.85630 GHz -56.36 dBm -55.54 dB -15.54 dB
-123.480 MHz -82.320 MHz 1.000 MHz 5.86182 GHz -56.23 dBm -55.41 dB -15.50 d&
-82.320 MHz -42.160 MHz 1.000 MHz 5.94278 GHz -32.19 dBm -31.38 dB -11.37 d&
-42.160 MHz -41.160 MHz 1.000 MHz 5.94286 GHz -32.60 dBm -31.79 dB -12.19 d&
41.160 MHz 42.160 MHz 1.000 MHz 6.02714 GHz -43.11 dBm -42,30 dB -22.70 dB
42.160 MHz 82,320 MHz 1.000 MHz 6.02774 GHz -41.91 dBm -41.10de -20.98 dB
52,320 MHz 123,480 MHz 1.000 MHz 6.10842 GHz -59.29 dBm -58.47 dB -18.49 db
123.480 MHz 200.000 MHz 1.000 MHz 6.11770 GHz -59.12 dBm -58.30 dB -18.30 dB
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Spectrum N
Ref Level 15.00 dBm  Offset 25.07 dB Mode Sweep
Count 100/100
@® 1Rm View
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CF 5.985 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -0.88 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -123.200 MHz 1.000 MHz 5.86018 GHz -57.22 dBm -56,34 dB -16.34 dB
-123.200 MHz -82.130 MHz 1.000 MHz 5.86234 GHz -57.37 dBm -56.49 dB -16.64 dB
-82,130 MHz -42,070 MHz 1.000 MHz 5.94283 GHz -31.94 dBm -31.06 dB -11.04 dB
-42.070 MHz -41.070 MHz 1.000 MHz 5.94295 GHz -33.09 dBm -32.21dB -12.61 dB
41.070 MHz 42.070 MHz 1.000 MHz 6.02705 GHz -45.43 dBm -44.,55 dB -24.95 d&
42.070 MHz 82,130 MHz 1.000 MHz 6.02717 GHz -43.24 dBm -42,36 dB -22.34 db
82.130 MHz 123,200 MHz 1.000 MHz 6.10798 GHz -58.97 dBm -58.09 dB -18.16 dB
123.200 MHz 200.000 MHz 1.000 MHz 6.11570 GHz -58.73 dBm -57.85 dB -17.85 dB
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Spectrum
Ref Level 15.00 dBm  Offset 25.58 dB Mode Sweep
Count 100/100
@ 1Rm View
10 gbimit ¢heck PARS
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CF 6.225 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -0.23 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -122.910 MHz 1.000 MHz 6.03618 GHz -55.85 dBm -55.62 dB -15.62 dB
-122.910 MHz -81.940 MHz 1.000 MHz 6.10215 GHz -56.74 dBm -56.52 dB -16.53 d&
-81.940 MHz -41.970 MHz 1.000 MHz 6.18297 GHz -31.37 dBm -31.14 dB -11.13 dé
-41.970 MHz -40.970 MHz 1.000 MHz 6.18305 GHz -31.51 dBm -31.29 dB -11.69 d&
40.970 MHz 41.970 MHz 1.000 MHz 6.26695 GHz -42.59 dBm -42,37 dB -22.77 db
41.970 MHz 81.940 MHz 1.000 MHz 6.26699 GHz -41.11 dBm -40.89 dB -20.88 db
£81.940 MHz 122,910 MHz 1.000 MHz 6.34781 GHz -57.74 dBm -57.51de -17.54 dB
122,910 MHz 200.000 MHz 1.000 MHz 6.37717 GHz -57.36 dBm -57.13 dB -17.13 dB
—
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Spectrum N

Ref Level 15.00 dBm  Offset 25.84 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -0.86 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-200.000 MHz -122.910 MHz 1.000 MHz 6.05246 GHz -56.11 dBm -55.25 dB -15.25 dB
-122.910 MHz -81.940 MHz 1.000 MHz 6.10231 GHz -56.76 dBm -55.90 dB -15.96 dB
-81.940 MHz -41.970 MHz 1.000 MHz 6.18285 GHz -32.43 dBm -31,57 dB -11.53 dB
-41.970 MHz -40.970 MHz 1.000 MHz 6.18305 GHz -32.62 dBm -31.76 dB -12.16 dB
40.970 MHz 41.970 MHz 1.000 MHz 6.26695 GHz -45.35 dBm -44.49 dB -24.89 dB
41.970 MHz 81.940 MHz 1.000 MHz 6.26751 GHz -44.27 dBm -43.41 dB -23.30 dB
81.940 MHz 122,910 MHz 1.000 MHz 6.34777 GHz -57.18 dBm -56.32 dB -16.36 dB
122.910 MHz 200.000 MHz 1.000 MHz 6.37865 GHz -56.88 dBm -56.02 dB -16.02 dB
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Spectrum
Ref Level 15.00 dBm  Offset 25.82 dB Mode Sweep
Count 100/100
@ 1Rm View
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CF 6.385 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.01dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-200.000 MHz -124.,350 MHz 1.000 MHz 6.25267 GHz -55.78 dBm -54.77 dB -14.77 dB
-124.350 MHz -82.900 MHz 1.000 MHz 6.26071 GHz -56.29 dBm -55.28 dB -15.30 d&
-82.900 MHz -42.450 MHz 1.000 MHz 6.34185 GHz -43.68 dBm -42,67 dB -22.53 db
-42.450 MHz -41.450 MHz 1.000 MHz 6.34257 GHz -44.82 dBm -43.81dB -24.21 dB
41.450 MHz 42.450 MHz 1.000 MHz 6.42743 GHz -34.40 dBm -33.39 dB -13.79 dB
42.450 MHz 82.900 MHz 1.000 MHz 6.42791 GHz -34.41 dBm -33.40de -13.31de
£2.900 MHz 124,350 MHz 1.000 MHz 6.50909 GHz -57.55 dBm -56.54 dB -16.62 dB
124,350 MHz 200.000 MHz 1.000 MHz 6.52973 GHz -57.24 dBm 6.23 dB -16.23 dB
—
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Ref Level 15.00 dBm  Offset 25.71 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -2.00 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -122.910 MHz 1.000 MHz 6.22807 GHz -57.08 dBm -55.08 dB -15.08 dB
-122.910 MHz -81.940 MHz 1.000 MHz 6.26263 GHz -57.27 dBm -55.27 dB -15.42 dB
-81.940 MHz -41.970 MHz 1.000 MHz 6.34281 GHz -45.25 dBm -43.24 dB -23.20 dB
-41.970 MHz -40.970 MHz 1.000 MHz 6.34305 GHz -45.81 dBm -43.81 dB -24.21 dB
40.970 MHz 41.970 MHz 1.000 MHz 6.42695 GHz -33.89 dBm -31.89 dB -12.29 dB
41.970 MHz 81.940 MHz 1.000 MHz 6.42699 GHz -33.08 dBm -31.08 dB -11.08 dB
81.940 MHz 122,910 MHz 1.000 MHz 6.50777 GHz -57.68 dBm -55.67 dB -15.71 dB
122.910 MHz 200.000 MHz 1.000 MHz 6.56182 GHz -57.25 dBm -55.24 dB -15.24 dB

) )

Date: 12.AUG.2024 05:13:52

Sporton International Inc. (Kunshan) Page Number 1 A2-187 of 194
TEL : +86-512-57900158
FCC ID: UZ7TEM45B2



samranss. FCC RF Test Report Report No. : FR460508G

11AX80MIMO_Ant8_6625_484Tone_RU65

Spectrum e
Ref Level 15.00 dBm  Offset 25.85 dB Mode Sweep
Count 100/100
@ 1Rm View
10 gbimit ¢heck PARS
pP<200
-10 dem
-20 dBm e
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-50 d / e
-60 d
-70 dem
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CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.27 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-200.000 MHz -123.200 MHz 1.000 MHz 6.48986 GHz -56.58 dBm -55.31 dB -15.31 dB
-123.200 MHz -82.130 MHz 1.000 MHz 6.50190 GHz -57.02 dBm -55.75 dB -15.78 d&
-82.130 MHz -42.070 MHz 1.000 MHz 6.58283 GHz -33.22 dBm -31.95dB -11.93 d&
-42.070 MHz -41.070 MHz 1.000 MHz 6.58295 GHz -33.67 dBm -32.40dB -12.80 d&
41.070 MHz 42,070 MHz 1.000 MHz 6.66705 GHz -41.59 dBm -40.32 dB -20.72 dB
42.070 MHz 82,130 MHz 1.000 MHz 6.66757 GHz -40.53 dBm -39.26 dB -19.16 dB
82.130 MHz 123,200 MHz 1.000 MHz 6.74790 GHz -57.05 dBm -55.77 dB -15.86 dB
123.200 MHz 200.000 MHz 1.000 MHz 6.78782 GHz -56.86 dBm -55.59 dB -15.59 dB
—

1 J
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Spectrum A
Ref Level 15.00 dBm  Offset 25.61 dB Mode Sweep
Count 100/100
@® 1Rm View
10 db"u.‘nil heck PABS
P<200
0 dBm
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-20 dBm
-30 dBm 1 H ‘
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-70 dem
-30 dém
CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.35dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-200.000 MHz -123.480 MHz 1.000 MHz 6.48966 GHz -57.31 dBm -54.96 dB -14.96 dB
-123.480 MHz -82,320 MHz 1.000 MHz 6.50162 GHz -57.61 dBm -55.26 dB -15.29 dB
-82,320 MHz -42,160 MHz 1.000 MHz 6.58274 GHz -34.70 dBm -32,36 dB -12.34 dB
-42.160 MHz -41.160 MHz 1.000 MHz 6.58286 GHz -34.92 dem -32,58 dB -12.98 dB
41.160 MHz 42,160 MHz 1.000 MHz 6.66714 GHz -45.30 dBm -42,95 dB -23.35 d&
42.160 MHz 82,320 MHz 1.000 MHz 6.66782 GHz -44.23 dBm -41.88 dB -21.75 d&
82.320 MHz 123,480 MHz 1.000 MHz 6.74842 GHz -57.31 dBm -54.96 dB -14.98 dB
123.480 MHz 200.000 MHz 1.000 MHz 6.77958 GHz -57.00 dBm -54.65 dB -14.65 db
—
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Date: 12.AUG.2024 05:16:12

Sporton International Inc. (Kunshan) Page Number 1 A2-188 of 194
TEL : +86-512-57900158
FCC ID: UZ7TEM45B2



samranss. FCC RF Test Report Report No. : FR460508G
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Spectrum e
Ref Level 15.00 dBm  Offset 25.73 dB Mode Sweep
Count 100/100
@ 1Rm View
10 gbimit ¢heck PARS
pP<200
-10 dem " k
-20 dém = S
-30 dBm — L “ ‘ B .
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-50 d
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-70 dem
-0 dem
CF 6.705 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.63 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -124.640 MHz 1.000 MHz 6.52814 GHz -56.95 dBm -55.31 dB -15.31 dB
-124.640 MHz -83.090 MHz 1.000 MHz 6.58054 GHz -57.30 dBm -55.67 dB -15.72 dB
-83.090 MHz -42.550 MHz 1.000 MHz 6.66239 GHz -34.25 dBm -32.62 dB -12.61 d&
-42.550 MHz -41.550 MHz 1.000 MHz 6.66247 GHz -35.16 dBm -33.53 dB -13.93 dB
41.550 MHz 42.550 MHz 1.000 MHz 6.74753 GHz -43.43 dBm -41.80 dB -22.20 dB
42.550 MHz 83.090 MHz 1.000 MHz 6.74793 GHz -42.05 dBm -40.42 dB -20.35 dB
£3.090 MHz 124,640 MHz 1.000 MHz 6.82946 GHz -57.08 dBm -55.44 dB -15.50 dB
124.640 MHz 200.000 MHz 1.000 MHz 6.85414 GHz -56.78 dBm -55.14 dB -15.14 dB
—
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Spectrum A

Ref Level 15.00 dBm  Offset 25.64 dB Mode Sweep
Count 100/100
@® 1Rm View
10 db‘h‘l’lil heck PABS
P<200
0 dBm
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-20 dBm
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CF 6.705 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.22 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-200.000 MHz -123.200 MHz 1.000 MHz 6.58130 GHz -57.23 dBm -55.01 dB -15.01 dB
-123.200 MHz -82.130 MHz 1.000 MHz 6.58214 GHz -57.40 dBm -55.18 dB -15.28 dB
-82,130 MHz -42,070 MHz 1.000 MHz 6.66283 GHz -34.52 dBm -32,30 dB -12.28 dB
-42.070 MHz -41.070 MHz 1.000 MHz 6.66295 GHz -35.04 dBm -32.82 dB -13.22 dB
41.070 MHz 42.070 MHz 1.000 MHz 6.74705 GHz -44.99 dBm -42,77 dB -23.17 dB
42.070 MHz 82,130 MHz 1.000 MHz 6.74741 GHz -43.61 dBm -41.39 dB -21.32 dB
82.130 MHz 123,200 MHz 1.000 MHz 6.82814 GHz -57.30 dBm -55.07 dB -15.09 d&
123.200 MHz 200.000 MHz 1.000 MHz 6.84898 GHz -57.02 dBm -54.79 dB -14.79 db
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Spectrum
Ref Level 15.00 dBm  Offset 25.90 dB Mode Sweep
Count 100/100
@ 1Rm View
10 gbimit ¢heck PARS
pP<200
-10 dem
-20 dBm /
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-60 d
-70 dem
-0 dem
CF 6.785 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.54 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-200.000 MHz -123.780 MHz 1.000 MHz 6.63687 GHz -56.51 dBm -54.97 dB -14.97 dB
-123.780 MHz -82.520 MHz 1.000 MHz 6.66160 GHz -56.75 dBm -55.21 dB -15.32 dB
-82.520 MHz -42.260 MHz 1.000 MHz 6.74212 GHz -43.83 dBm -42,29 dB -22.16 d&
-42.260 MHz -41.260 MHz 1.000 MHz 6.74276 GHz -44.80 dBm -43.26 dB -23.66 db
41.260 MHz 42,260 MHz 1.000 MHz 6.82724 GHz -33.83 dBém -32,.29 dB -12.69 db
42.260 MHz 82.520 MHz 1.000 MHz 6.82776 GHz -33.78 dém -32.24 de -12.14 dB
82.520 MHz 123,780 MHz 1.000 MHz 6.90868 GHz -56.96 dBm -55.42 dB -15.45 dB
123.780 MHz 200.000 MHz 1.000 MHz 6.95941 GHz -56.63 dBm -55.00 dB -15.09 dB
—
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Spectrum N

Ref Level 15.00 dBm  Offset 25.69 dB Mode Sweep

Count 100/100

@® 1Rm View
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-30 dBm
CF 6.785 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.36 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz | -123.200 MHz 1.000 MHz 6.65022 GHz -56.85 dBm 54,49 dB -14.49 db
-123.200 MHz -82.130 MHz 1.000 MHz 6.66202 GHz -57.12 dBm 54,76 dB -14.82 dB
-82.130 MHz 42,070 MHz 1.000 MHz 6.74267 GHz -45,30 dBm -42,04 dB 22,80 dB
-42.070 MHz 41,070 MHz 1.000 MHz 6.74295 GHz -46.14 dBm 43,78 dB -24.18 dB
41.070 MHz 42.070 MHz 1.000 MHz 6.82705 GHz -34.85 dBm -32.49 dB -12.89 dB
42.070 MHz 82,130 MHz 1.000 MHz 6.82717 GHz -34.08 dBm 3172 dB -11.70 dB
82,130 MHz | 123,200 MHz 1.000 MHz 6.90814 GHz -57.37 dBm -55.01 dB -15.03 dB
123.200 MHz | 200.000 MHz 1.000 MHz 6.90858 GHz -57.18 dBm 54,52 db -14.82 db
—
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Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 25.43 dB Mode Sweep

@ 1Rm View

10 gbifit ¢heck A
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-70 dem

-0 dem

CF 6.025 GHz 10001 pts

Span 800.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -0.88 dBm RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-400.000 MHz -245,840 MHz 2.000 MHz 5.75984 GHz -52.94 dBm -52.06 dB -12.06 dB
-245.840 MHz -163.890 MHz 2.000 MHz 5.77968 GHz -53.63 dBm -52.75 dB -12.82 dB
-163.890 MHz -82.950 MHz 2.000 MHz 5.94193 GHz -33.08 dBm -32.20 dB -12.19 dB
-82.950 MHz -81.950 MHz 2.000 MHz 5.94209 GHz -33.54 dBm -32.65 dB -13.49 dB
81,950 MHz 82,950 MHz 2.000 MHz 6.10791 GHz -46.76 dBm -45.67 dB -26.71 dB
82,950 MHz 163.890 MHz 2.000 MHz 6.16411 GHz -46.42 dBm -45.53 dB -19.98 db
163.890 MHz 245,840 MHz 2.000 MHz 6.27008 GHz -56.68 dBm -55.79 dB -15.91 dB
245,840 MHz 400,000 MHz 2.000 MHz 6.39896 GHz -56.50 dBm -55.62 dB -15.62 dB

—
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Ref Level 15.00 dBm
Count 100/100

Offset 25.39 dB Mode Sweep

@® 1Rm View
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Spectrum Emission Mask Standard: None

Date: 12.AUG.2024 05:23:24

Peak Power -1.06 dBm RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-400.000 MHz | -248.120 MHz 2,000 MHz 577276 GHz -53.90 dBm 52.84 dB -12.84 dB
-248.120 MHz | -165.410 MHz 2,000 MHz 5.77708 GHz -54.38 dBm 53.32 dB -13.35 dB
-165.410 MHz -83.710 MHz 2.000 MHz 5.94101 GHz -35.43 dBm 34.38 dB -14.35 dB
-83.710 MHz 82,710 MHz 2,000 MHz 5.94133 GHz -35.44 dBm 34.38 dB -15.21dB
82.710 MHz 83.710 MHz 2,000 MHz 6.10867 GHz -49.44 dBm -48.38 dB -29.21dB
83.710 MHz 165.410 MHz 2,000 MHz 6.17421 GHz -49.85 dBm -48.79 dB -22.37 dB
165.410 MHz | 248,120 MHz 2,000 MHz 6.27284 GHz -56.68 dBm -55.63 db -15.67 dB
248.120 MHz | 400.000 MHz 2,000 MHz 6.40535 GHz -56.50 dBm -55.44 db -15.44 dB

—
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Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 25.32 dB Mode Sweep

@ 1Rm View
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Spectrum Emission Mask Standard: None
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Peak Power -0.66 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-400.000 MHz -250.980 MHz 2.000 MHz 5.93262 GHz -54.89 dBm -54.24 dB -14.24 dB
-250.980 MHz -167.320 MHz 2.000 MHz 5.93454 GHz -55.35 dBm -54.70 dB -14.77 dB
-167.320 MHz -84.660 MHz 2.000 MHz 6.10006 GHz -36.25 dBm -35.60 dB -15.57 dB
-84.660 MHz -83.660 MHz 2.000 MHz 6.10038 GHz -36.45 dBm -35.79 dB -16.62 dB
83.660 MHz 84.660 MHz 2.000 MHz 6.26962 GHz -49.27 dBm -48.61 dB -29.45 dB
84.660 MHz 167.320 MHz 2.000 MHz 6.33364 GHz -53.43 dBm -52.78 dB -26.59 dB
167.320 MHz 250,980 MHz 2.000 MHz 6.43586 GHz -56.64 dBm -55.99 dB -16.00 dB
250,980 MHz 400,000 MHz 2.000 MHz 6.44586 GHz -56.53 dBm -55.88 dB -15.88 dB
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Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 25.45 dB Mode Sweep
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Spectrum Emission Mask Standard: None

Date: 12.AUG.2024 05:24:41

Peak Power -1.48 dBm RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-400.000 MHz | -246.410 MHz 2,000 MHz 5.92815 GHz -55.49 dBm 54.01 dB -14.01 dB
246,410 MHz | -164.270 MHz 2,000 MHz 5.93863 GHz -55.66 dBm 54.18 dB -14.18 dB
-164.270 MHz -83,140 MHz 2.000 MHz 6.10174 GHz -35.01 dBm 33.53dB 113,52 dB
-83.140 MHz -82,140 MHz 2,000 MHz 6.10190 GHz -34.77 dBm 33.29 dB -14.13dB
82,140 MHz 83,140 MHz 2,000 MHz 6.26810 GHz -50.58 dBm -49.10 dB -29.93 dB
83.140 MHz 164.270 MHz 2,000 MHz 6.34891 GHz -55.58 dBm -54.10 dB -26.13 dB
164.270 MHz | 246,410 MHz 2,000 MHz 6.43073 GHz -56.39 dBm -54.91 dB -15.01 dB
246,410 MHz | 400.000 MHz 2,000 MHz 6.44017 GHz -56.23 dBm -54.75 db -14.75 dB
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Spectrum e
Ref Level 15.00 dBm  Offset 25.75 dB Mode Sweep
Count 100/100
@ 1Rm View
10 gbimit ¢heck PARS
pP<200
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-20 dBm —_
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-70 dem
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CF 6.345 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.27 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-400.000 MHz -247.550 MHz 2.000 MHz 6.09709 GHz -54.06 dBm -51.79 dB -11.79 dB
-247.550 MHz -165.030 MHz 2.000 MHz 6.09789 GHz -55.17 dBm -52,89 dB -12.96 d&
-165.030 MHz -83.520 MHz 2.000 MHz 6.18441 GHz -52.21 dBm -49.93 dB -22.37 db
-83.520 MHz -82.520 MHz 2.000 MHz 6.26152 GHz -49.32 dBm -47.04 dB -27.88 db
82.520 MHz 83.520 MHz 2.000 MHz 6.42848 GHz -37.85 dBm -35.58 dB -16.41 dB
83.520 MHz 165.030 MHz 2.000 MHz 6.42856 GHz -37.78 dBm -35.50 dB -15.50 dB
165.030 MHz 247.550 MHz 2.000 MHz 6.59243 GHz -56.20 dBm -53.93dB -13.94 dB
247.550 MHz 400.000 MHz 2,000 MHz 6.65989 GHz -55.98 dBm -53.71 dB -13.71 dB
—
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Ref Level 15.00 dBm
Count 100/100

Offset 25.72 dB Mode Sweep
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Rangelow | RangeUp |

Standard: None
RBW 2.000 MHz

Date: 12.AUG.2024 05:28:17

RBW Frequency | Powerabs | PowerRel |  ALimit
-400.000 MHz | -248.120 MHz 2.000 MHz ©.08380 GHz -54.05 dBm 5165 db 1165 db
-248.120 MHz | -165.410 MHz 2.000 MHz 6.09900 GHz -54.90 dBm 52,50 dB -12.81dB
-165.410 MHz -83.710 MHz 2.000 MHz 6.18675 GHz 5167 dBm 49,27 dB 21,98 dB
-83.710 MHz -82.710 MHz 2.000 MHz 6.26133 GHz -51.05 dBm -48,65 dB -20.48 dB
82,710 MHz 83.710 MHz 2.000 MHz 6.42867 GHz -37.58 dBm 3518 dB -16.02 dB
83.710 MHz | 165.410 MHz 2.000 MHz 6.42883 GHz -37.12 dBm 3473 dB -14.71dB
165.410 MHz | 248.120 MHz 2.000 MHz 6.59268 GHz -55.98 dBm -53.59 db -13.65 dB
248.120 MHz | 400.000 MHz 2.000 MHz 6.72071 GHz -55.96 dBm -53.46 db -13.46 db
] J ) e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TEM45B2

Page Number 1 A2-193 of 194



SPORTON LAB.

FCC RF Test Report

Report No. : FR460508G

11AX160MIMO_Ant8_6665_996Tone_RU68
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Spectrum
Ref Level 15.00 dBm  Offset 25.96 dB Mode Sweep
Count 100/100
@ 1Rm View
10 gbimit ¢heck PARS
pP<200
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CF 6.665 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.94 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-400.000 MHz -249.260 MHz 2.000 MHz 6.41402 GHz -54.60 dBm -52.,66 dB -12.66 dB
-249.260 MHz -166.170 MHz 2.000 MHz 6.41602 GHz -55.29 dBm -53.35dB -13.39 dB
-166.170 MHz -84.090 MHz 2.000 MHz 6.49943 GHz -52.86 dBm -50.93 dB -22.98 db
-84.090 MHz -83.090 MHz 2.000 MHz 6.58095 GHz -50.35 dBm -48.41 dB -29.24 db
83.090 MHz 84.090 MHz 2.000 MHz 6.74905 GHz -37.30 dBm -35.36 dB -16.19 dB
584.090 MHz 166.170 MHz 2.000 MHz 6.74913 GHz -37.10 dBm -35.16 dB -15.16 dB
166.170 MHz 249,260 MHz 2.000 MHz 6.91422 GHz -55.39 dBm -53.45 dB -13.46 dB
249.260 MHz 400.000 MHz 2,000 MHz 6.91638 GHz -55.13 dBm -53.20 dB -13.20 dB
—
1 J (]

11AX160MIMO_Ant10_6665_996Tone_RU68
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Spectrum N
Ref Level 15.00 dBm  Offset 25.75 dB Mode Sweep
Count 100/100
@® 1Rm View
10 db"u.‘nil heck PABS
P<200
0 dBm
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-20 dBm
-30 dBm “
-40 d T \
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-70 dem
-30 dém
CF 6.665 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.50 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-400.000 MHz -246.410 MHz 2,000 MHz 6.41303 GHz -55.54 dBm -53.04 dB -13.04 dB
-246.410 MHz -164.270 MHz 2,000 MHz 6.41879 GHz -55.90 dBm -53.39 dB -13.42 dB
-164.270 MHz -83,140 MHz 2.000 MHz 6.50189 GHz -55.00 dBm -52.49 dB -24.61 dB
-83.140 MHz -82.140 MHz 2.000 MHz 6.58190 GHz -51.75 dBm -49.25 dB -30.08 d&
82.140 MHz 83.140 MHz 2.000 MHz 6.74810 GHz -36.11 dBm -33.61dB -14.44 dB
83.140 MHz 164.270 MHz 2.000 MHz 6.74818 GHz -35.14 dBm -32.64 dB -12.64 db
164.270 MHz 246.410 MHz 2.000 MHz 6.91113 GHz -55.51 dBm -53.01de -13.05 d&
246.410 MHz 400.000 MHz 2.000 MHz 6.91713 GHz -55.33 dBm -52,83 dB -12.83 dB
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Appendix B. AC Conducted Emission Test Results

: Temperature : 24.2~25.6°C
Test Engineer : |Amos Zhang : —
Relative Humidity : |37~39%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBu\)
70.0
50.0 | 15E RS§247-QP
50.0 | 15E RSS247-AVG
I I
40.0 LAt
T 1ot
3000 4
20.0
10.0
V15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-L 2024 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loszs Remark
MHz ~ dBuV a8 dBuv  dBuv B dE
1 0.166 49.12 -16.04 65.16 38.58 0.11 10.42 QF
2 0.166 33.72 -21.44 55.16 23.18 0.11 10.42 Average
3 0.188 42.30 -21.81 64.11 31.80 0.09 10.41
4 0.188 29.80 -24.31 54.11 19.30 0.09 10.41 Average
5 1.810 37.06 -18.94 56.00 27.19 -0.21 10.08 QF
& 1.810 29.06 -16.94 46.00 19.19 -0.21 10.08 Average
7 1.991 37.66 -18.34 56.00 27.80 -0.22 10.08 QP
8 1.991 30.06 -15.94 46.00 20.20 -0.22 10.08 Average
9 2.334 37.38 -18.62 B56.00 27.51 -0.20 10.07 QF
10 2.334 30.78 -15.22 46.00 20.91 -0.20 10.07 Average
11 2.608 38.09 -17.91 56.00 28.20 -0.18 10.07
12 #  2.608 31.19 -14.81 46.00 21.30 -0.18 10.07 Average
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: Temperature : 24.2~25.6°C
Test Engineer : |Amos Zhang : —
Relative Humidity : |37~39%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
0.0 | 15E R§§247-QP
[
50.0 m | 15E R§S247-AVG
40.0
30.0 E
' e
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-N 2024 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
WHz ~ dBuv a8 ~ dBuv _ dBuv a8 dE
1 0.166 49.74 -15.42 65.16 39.20 0.12 10.42 QF
2 0.166 34.04 -21.12 55.16 23.50 0.12 10.42 Average
34 0.1B1 49.74 -14.72 64.46 39.20 0.13 10.41 QP
4 0.181 35.04 -10.42 54.46 24.50 0.13 10.41 Average
5 0.247 42.58 -19.46 62.04 32.20 0.01 10.37 QP
& 0.242 30.68 -21.36 52.04 20.30 0.01 10.37 Average
7 0.589 35.62 -20.38 56.00 25.60 —0.16 10.18 QF
8 0.589 30.22 -15.78 46.00 20.20 —0.16 10.18 Average
9 2.500 33.07 -22.93 56.00 23.20 -0.20 10.07 QF
10 2.500 26.47 —-19.53 46.00 16.60 -0.20 10.07 Average
11 2.707 32.47 -23.53 56.00 22.60 -0.20 10.07
12 2.707 25.07 -20.93 46.00 15.20 -0.20 10.07 Average
Note:

1. Level(dBpV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)

3. The same data of conducted emission was used for indoor client mode and standard client mode.
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s=aranas. FCC RF Test Report Report No. : FR460508G
Appendix C. Radiated Spurious Emission Test Data
: : . Relative Humidity : 41 ~42 %

Test Engineer : Levi zhao E—————— 29 ~23 C

Radiated Spurious Emission Test Modes

Mode Band FGaSZd) Antenna Modulation Channel | Frequency g:: RU Remark

Mode 1 = U-NII-5 | 5.925-6.425 | CDD 8+10 802.11a 1 5955 6Mbps Full -
Mode 2 = U-NII-5 | 5.925-6.425 | CDD 8+10 802.11a 49 6195 6Mbps Full -
Mode 3 = U-NII-5 | 5.925-6.425 | CDD 8+10 802.11a 93 6415 6Mbps Full -
Mode 4 | U-NII-5 | 5.925-6.425 | CDD 8+10 @ 802.11ax HE20 1 5955 MCSO0 Full -
Mode 5 | U-NII-5 | 5.925-6.425 | CDD 8+10 @ 802.11ax HE20 1 5955 MCSO | RU106/53 -
Mode 6 | U-NII-5 | 5.925-6.425 | CDD 8+10 @ 802.11ax HE20 49 6195 MCSO0 Full -
Mode 7 | U-NII-5 | 5.925-6.425 | CDD 8+10 @ 802.11ax HE20 93 6415 MCSO0 Full -
Mode 8 | U-NII-5  5.925-6.425 | CDD 8+10 | 802.11ax HE40 3 5965 MCSO0 Full -
Mode 9 | U-NII-5  5.925-6.425 | CDD 8+10 | 802.11ax HE40 3 5965 MCSO | RU242/61 -
Mode 10 = U-NII-5 | 5.925-6.425 | CDD 8+10 | 802.11ax HE40 51 6025 MCSO0 Full -
Mode 11 = U-NII-5 | 5.925-6.425 CDD 8+10 | 802.1lax HE40 91 6405 MCSO0 Full -
Mode 12 = U-NII-5 | 5.925-6.425 | CDD 8+10 | 802.11ax HE80 7 5985 MCSO0 Full -
Mode 13 = U-NII-5 | 5.925-6.425 | CDD 8+10 | 802.11ax HE80 7 5985 MCSO | RU484/65 -
Mode 14 = U-NII-5 | 5.925-6.425 | CDD 8+10 | 802.11ax HE80 55 6227 MCSO0 Full -
Mode 15 U-NII-5 | 5.925-6.425 | CDD 8+10 | 802.11ax HE80 87 6385 MCSO0 Full -
Mode 16 = U-NII-5 | 5.925-6.425 CDD 8+10 802.11ax HE160 15 6025 MCSO0 Full -
Mode 17  U-NII-5 | 5.925-6.425 CDD 8+10 802.11ax HE160 15 6025 MCSO | RU 996/67 -
Mode 18 U-NII-5 | 5.925-6.425 CDD 8+10 802.11ax HE160 47 6185 MCSO0 Full -
Mode 19 U-NII-5 | 5.925-6.425 CDD 8+10 802.11ax HE160 79 6345 MCSO0 Full -
Mode 31 U-NII-7 | 6.525-6.875 CDD 8+10 802.11a 117 6535 6Mbps Full -
Mode 32 U-NII-7 | 6.525-6.875 CDD 8+10 802.11a 149 6695 6Mbps Full -
Mode 33 U-NII-7 | 6.525-6.875 CDD 8+10 802.11a 181 6855 6Mbps Full -
Mode 35 = U-NII-7 | 6.525-6.875 | CDD 8+10 | 802.11ax HE20 117 6535 MCSO Full -
Mode 36 = U-NII-7 | 6.525-6.875 | CDD 8+10 | 802.11ax HE20 149 6695 MCSO Full -
Mode 37 = U-NII-7 | 6.525-6.875 | CDD 8+10 | 802.11ax HE20 181 6855 MCSO Full -
Mode 39 = U-NII-7 | 6.525-6.875 | CDD 8+10 | 802.11ax HE40 123 6565 MCSO Full -
Mode 40 = U-NII-7 | 6.525-6.875 | CDD 8+10 | 802.11ax HE40 147 6685 MCSO0 Full -
Mode 41 = U-NII-7 | 6.525-6.875 | CDD 8+10 | 802.11ax HE40 179 6845 MCSO0 Full -
Mode 43 = U-NII-7 | 6.525-6.875 | CDD 8+10 | 802.11ax HE80 135 6625 MCSO0 Full -
Mode 44 = U-NII-7 | 6.525-6.875 | CDD 8+10 | 802.11ax HE80 151 6705 MCSO0 Full -
Mode 45 = U-NII-7 | 6.525-6.875 | CDD 8+10 | 802.11ax HE80 167 6785 MCSO0 Full -
Mode 47 | U-NII-7 | 5.925-6.425 | CDD 8+10 802.1lax HE160 143 6665 MCSO0 Full -
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Summary of each worse mode

Mode Modulation Ch. (',:\;ﬁg) (dE?(/e/Im) (dIB-iun:/i/tm) M(?jré;)in Pol. Z?/Zk Result Remark
1 802.11a 1 5922.63 45.49 68.20 -22.71 H AVERAGE Pass Band Edge
1 802.11a 1 11910.00 46.78 74.00 -27.22 H PEAK Pass Harmonic
2 802.11a 49 - - - - - - - Band Edge
2 802.11a 49 | 12390.00 46.03 74.00 -27.97 \% PEAK Pass Harmonic
3 802.11a 93 - - - - - - - Band Edge
3 802.11a 93 | 12830.00 45.63 88.20 -42.57 \% PEAK Pass Harmonic
4 802.11ax HE20 1 5924.71 44.93 68.20 -23.27 H AVERAGE Pass Band Edge
4 802.11ax HE20 1 11910.00 46.61 74.00 -27.39 H PEAK Pass Harmonic
5 802.11ax HE20 1 5924.71 44.33 68.20 -23.87 H AVERAGE Pass Band Edge
5 802.11ax HE20 1 - - - - - - - Harmonic
6 802.11ax HE20 49 - - - - - - - Band Edge
6 802.11ax HE20 49 | 12390.00 46.74 74.00 -27.26 H PEAK Pass Harmonic
7 802.11ax HE20 93 - - - - - - - Band Edge
7 802.11ax HE20 93 | 12830.00 46.16 88.20 -42.04 H PEAK Pass Harmonic
8 802.11ax HE40 3 5922.30 45.12 68.20 -23.08 H AVERAGE | Pass | Band Edge
8 802.11ax HE40 3 11930.00 46.55 74.00 -27.45 \% PEAK Pass Harmonic
9 802.11ax HE40 3 5923.84 66.36 88.20 -21.84 \% PEAK Pass Band Edge
9 802.11ax HE40 3 - - - - - - - Harmonic
10 802.11ax HE40 51 - - - - - - Band Edge
10 802.11ax HE40 51 | 12050.00 45.86 74.00 -28.14 H PEAK Pass Harmonic
11 802.11ax HE40 91 - - - - - - - Band Edge
11 802.11ax HE40 91 | 12810.00 45.56 88.20 -42.64 \% PEAK Pass Harmonic
12 802.11ax HES8O0 7 5917.80 46.29 68.20 -21.91 \% AVERAGE Pass Band Edge
12 802.11ax HES8O0 7 11970.00 44.98 74.00 -29.02 \% PEAK Pass Harmonic
13 802.11ax HES8O 7 5924.36 45.08 68.20 -23.12 H AVERAGE Pass Band Edge
13 802.11ax HE80 7 - - - - - - - Harmonic
14 802.11ax HE80 55 - - - - - - - Band Edge
14 802.11ax HES8O 55 | 12454.00 45.57 74.00 -28.43 \% PEAK Pass Harmonic
15 802.11ax HE80 87 - - - - - - - Band Edge
15 802.11ax HE80 87 | 12770.00 44.14 88.20 -44.06 H PEAK Pass Harmonic
16 802.11ax HE160 15 5887.80 48.13 68.20 -20.07 \ AVERAGE Pass Band Edge
16 802.11ax HE160 15 | 12050.00 45.64 74.00 -28.36 \% PEAK Pass Harmonic
17 802.11ax HE160 15 5906.60 71.83 88.20 -16.37 \% PEAK Pass Band Edge
17 802.11ax HE160 | 15 - - - - - - - Harmonic
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Mode Modulation Ch. (T\;Iﬁg) (dléa/ellm) (dléiun:/i/tm) M(%rg)in Pol. Z?/Zk Result Remark
18 802.11ax HE160 47 - - - - - - - Band Edge
18 802.11ax HE160 47 12370.00 45.32 74.00 -28.68 H PEAK Pass Harmonic
19 802.11ax HE160 79 - - - - - - - Band Edge
19 802.11ax HE160 79 12690.00 44.72 74.00 -29.28 H PEAK Pass Harmonic
31 802.11a 117 - - - - - - - Band Edge
31 802.11a 117 = 13070.00 46.39 88.20 -41.81 H PEAK Pass Harmonic
32 802.11a 149 - - - - - - - Band Edge
32 802.11a 149 = 13390.00 45.21 74.00 -28.79 \Y, PEAK Pass Harmonic
33 802.11a 181 - - - - - - - Band Edge
33 802.11a 181 @ 13710.00 45.10 88.20 -43.10 \% PEAK Pass Harmonic
35 802.11ax HE20 117 - - - - - - - Band Edge
35 802.11ax HE20 117 = 13070.00 46.64 88.20 -41.56 H PEAK Pass Harmonic
36 802.11ax HE20 149 - - - - - - - Band Edge
36 802.11ax HE20 149  13390.00 47.09 74.00 -26.91 \Y PEAK | Pass Harmonic
37 802.11ax HE20 181 - - - - - - - Band Edge
37 802.11ax HE20 181 @ 13710.00 45.79 88.20 -42.41 \% PEAK Pass Harmonic
39 802.11ax HE40 123 - - - - - - - Band Edge
39 802.11ax HE40 123 = 13130.00 46.51 88.20 -41.69 \% PEAK Pass Harmonic
40 802.11ax HE40 147 - - - - - - - Band Edge
40 802.11ax HE40 147 = 13370.00 45.95 74.00 -28.05 \% PEAK Pass Harmonic
41 802.11ax HE40 179 - - - - - - - Band Edge
41 802.11ax HE40 179 = 13690.00 45.43 88.20 -42.77 \% PEAK Pass Harmonic
43 802.11ax HE80 135 - - - - - - - Band Edge
43 802.11ax HE80 135  13250.00 45.94 74.00 -28.06 \% PEAK Pass Harmonic
44 802.11ax HE8O 151 - - - - - - - Band Edge
44 802.11ax HE8O 151 @ 13410.00 45.68 88.20 -42.52 H PEAK Pass Harmonic
45 802.11ax HE8O 167 - - - - - - - Band Edge
45 802.11ax HE8O 167 = 13570.00 44.79 88.20 -43.41 H PEAK Pass Harmonic
47 802.11ax HE160 | 143 - - - - - - - Band Edge
47 802.11ax HE160 | 143 = 13330.00 45.42 74.00 -28.58 H PEAK Pass Harmonic
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1
Mode Band Edge
U-NII-5_5.925-6.425 802.11a_CH1_Full_5955MHz
ANT CDD 8+10
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
(i 133 1
i1 95
WIF E PEAK] WIF| GE PEAK
i3 LW | F
50 i il WWWWMW
ag™ L W
Peak
125 128
163 163
825 5651, 5. 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592432 57.36 86.20 -30.04 43.96 35.85 10.51 32.16 0.0 154 309 PEAK 1 5955.00 11134 --eeme weeeen 9.77 35.20 10.54 3017 0.0 154 309 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
134 1134
1
i1 95
i3 LW
W GE(AVG) WIH GE(AVE)
44 1 48 NP I———
Av
163 163
825 5651, 5. 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5920.63 45.49 68.20 -10.71 32,19 35.84 10.51 3216 0.0 154 39 AVERAGE 1 5955.00 163,09 ---ens -eeee- 09,47 35.24 10.55 3017 0.00 154 309 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C4 of C49

TEL : +86-512-57900158
FCC ID: UZ7TEM45B2




FCC RF Test Report

sPoRTON LAS. Report No. : FR460508G
1
Mode Band Edge
U-NII-5_5.925-6.425 802.11a_CH1_Full_5955MHz
ANT CDD 8+10
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 a5
WIFI G PEAK] WIF|GE PEAK]
813 813 | F
50 5.
| WWWWMWWWW
A i T
T kLN A 4B‘BWW
Peak
325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5836.83 55.78 66.20 -32.40 4279 3467 10.44 3212 0.6 16 39 PEN 1 5955.00 169,45 ---ens =eeeen 95,08 35.20 10.54 3017 @08 16 39 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFLBE(AVE) WIFBE(AVE)
50 5 |
48 1 48 NP ——
Av
) 5 az‘sw/d_ﬂw_ﬂb
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592011 4476 68.20 -13.50 3132 35.63 1051 3216 0.0 116 39 AVERAGE 1 5955.00 16142 ---ens =eeee- §7.80 35.24 10.5 3017 0.0 116 39 AVERAGE
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8G

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
i i WITSE PEAK| i i W BE PEAK|
) — — ‘ [/ — [— ‘
il WNE(@ i WHGE(@
Peak s 1 y 1
L T Ll L oot s i
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 11910.00 46.78 74.80 -27.22 54.16 38.78 15.21 6L.2% .00 === PEAK 1 11910.00 46.19 74.80 -20.71 53.67 38.78 15.21 6L.29 @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
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8G

Peak 8 A A A A i

Avg s

10000 11600. 13200, 14800,
Frequency (MHz)
Freq level Line Limit Level Factor Loss Factor Factor

a3 B dbm dB dB dB
1 12399.00 45.89 74.80 -28.11 53.13 38.88 15.57 6L.6L .00

16400 18000

Linit Qver Read Ant Cable Presmp  Aux APos TRos

Remark

Pol. Horizontal Vertical
el B el B}
138 1134
a5 is
i | WFIGE PEA i ] WFIGE PE
[ — - ‘ i) m— — ‘
i wmﬂq\@ | WWE@

3!
1 kl
10000 11600, 13200, 14800, 16400,
Frequency (MHz)
Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark
BB B BN B & B & a g
1 123%.00 46.03 74.80 -27.97 53.27 38.80 15.57 6L.6L @.08 -~  --- PEAK

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
i i WITSE PEAK| i i W BE PEAK|
) — — ‘ [/ — [— ‘
| WA ! WAEA|
Peak e 1‘ b "
e TR MMMWWWWW
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12830.00 45.51 88.20 -42.69 52.21 39.33 15.92 6L.%5 .00 === PEAK 1 12830.00 45.63 88.20 -42.57 52.33 39.33 15.92 6L.95 @.08 -~ --- PEAC

Sporton International Inc. (Kunshan)
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4
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Full_5955MHz
ANT CDD 8+10
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 a5
WIFI pE PEAK WIF|GE PEAK]
813 813 | F
50 5.
! WWMWMM"WW
88 48 WW
Peak
325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592445 56.44 86.20 -31.76 43.03 35.85 10.52 3216 @0.60 191 369 PEAK 1 5955.00 11074 ---ene weeeen 9.1 5.4 1055 3007 0.0 191 309 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIF|GE(AVE) WIFIBE(AVE)
50 5 |
48 1 48 P I————
Av
g 5 32‘5\,\/1‘,_/0_",L
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 592471 4493 68.20 -23.07 3152 3585 10.52 3216 .60 191 309 AVERAGE

Mz dowu/nddv/m A3 dBW dBm B dB A8 deg
1 5955.00 102,27 ----n- ----o- B8.70 35.20 10.54 3117 0.00 191 309 AVERAGE

Sporton International Inc. (Kunshan)
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4
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Full_5955MHz
ANT CDD 8+10
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 a5
WIFI GE PEA WIF|GE PEAK]
813 813 | F
50 5.
! WM«HWWMM
UNTIEIR ] n
JPF i mdaiaa 4B‘BW
Peak
325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 58%5.68 56.36 66.20 -3L.B4 43.35 3472 10.45 3216 0.0 108 37 PENK 1 5955.00 109,69 ---ens -=e-e- 96.07 35.24 10.5 3017 0.0 lee 37 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFGE(AVE) WIFBE(AVE)
50 5 |
48 1 48 ————
Av
g 5 az‘s/r/’—”f
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5920.67 44.49 68.20 -13.71 3L 35.83 1051 3216 0.0 108 37 AVERAGE 1 5955.00 100,48 ----ns -=---- 56,91 35.20 10.54 3117 0.00  le@ 37 AVERAGE
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8G

Pol. Horizontal Vertical
m[ﬂﬂ(ﬂﬂ]‘mﬂ] 1 Level (dBuVim)
138 1134
915 95
i i WITSE PEAK| i i W BE PEAK|
) — — ‘ [/ — [— ‘
il WTHE(@ i WT]GE(@
483 1 il i
Peak B e PSR SUPRAAPIPW R T
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 11919.00 46.61 74.80 -27.39 53.99 38.78 15.21 6L.29 .00 === PEAK 1 11910.00 46.34 74.80 -27.66 53.72 38.78 15.21 6L.29 @.00 -~  --- PEAK
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sPoRTON LAS. Report No. : FR460508G
5
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU106/53_5955MHz
ANT CDD 8+10
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
134 1134 1
i1 95
WIH E PEAK] WIF| GE PEAK
i3 LW | F
" ! " WWW
4 J 488 W‘M
Peak
125 128
163 163
825 5651, 5. 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5967.%4 58.43 86.20 -19.77 45.14 34.95 10.50 32.16 0.0 147 31 PENK 1 5955.00 110,12 ---ens =eeeen 96,55 35.20 10.54 3017 @.0 147 301 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
134 1134
1
i1 95
i3 LW
WIF|GE(AVG) WIH GE(AVE)
44 1 48 P Rp————
Av
163 163
825 5651, 5. 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592471 4433 68.20 -13.67 30.92 35.85 10.52 3216 @.60 147 311 AVERAGE 1 5955.00 16103 ---enn -oe-e- B7.46 35.20 10.54 3017 0.0 147 311 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C12 of C49

TEL : +86-512-57900158
FCC ID: UZ7TEM45B2




FCC RF Test Report

sPoRTON LAS. Report No. : FR460508G
5
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU106/53_5955MHz
ANT CDD 8+10
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1136 !
45 a5
WIFI E PEA WIF|GE PEAK]
813 813 | F
50 1 5.
R e T Ty S naatanaml
48 48
Peak
325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5917.69 59.26 86.20 -18.%4 45.99 35.61 10.51 32.16 0.6 143 37 PEN 1 5955.00 112,03 ---ens ==eee- 95.46 35.20 10.54 3017 000 o3 37 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFIGE(AVG WIFBE(AVE)
50 5 |
48 1 48 P E—————
Av
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5919.77 4416 68.20 -24.04 30.79 35.82 10.51 3216 @.60 103 37 AVERAGE 1 5955.00 100,53 ----ns -=e-e- 56,96 35.20 10.54 3217 0.00 103 37 AVERAGE
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s
Peak AN oA NI gt

Avg s

10000 11600. 13200, 14800,
Frequency (MHz)
Freq level Line Limit Level Factor Loss Factor Factor

a3 B dbm dB dB dB
1 12399.00 46.74 74.80 -27.26 53.9 38.88 15.57 6L.6L .00

16400 18000

Linit Qver Read Ant Cable Presmp  Aux APos TRos

Remark

Pol. Horizontal Vertical
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i WE‘@ | WWE@

3!
1 kl
10000 11600, 13200, 14800, 16400,
Frequency (MHz)
Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark
BB B BN B & B & a g
1 123%.00 4653 74.80 -27.47 53.77 38.80 15.57 6L.6L @.08 -~  --- PEAK
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Pol. Horizontal Vertical
1‘,““mel(dl)u‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
i i WITSE PEAK| i i W BE PEAK|
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il WT&E(@ i WﬁﬁE(@
Peak 44 1 gl 1
ea PR N FE————— L W
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12830.00 46.16 83.20 -42.84 52.86 39.33 15.92 6L.9% @.08 -~ --- PEAK 1 12830.00 45.97 88.20 -42.23 52.67 39.33 15.92 6L.95 @.00 --- --- PEAC
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FCC RF Test Report
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8
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full_5965MHz
ANT CDD 8+10
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 a5
WWIFI GE PEAK WIF|GE PEAK
813 813 | F
i 1 i WN.MW’WMWWW
488 484 W
Peak
325 35
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5919.92 57.45 86.20 -30.75 44.88 35.82 10.51 32.16 @0.60 155 310 PEAK 1 5965.00 168,65 -----s -=---- 95,09 35.24 105 3017 0.0 155 300 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
W GE(AVG) WIFIBE(AVE)
50 5 |
48 1 48 S ———
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g 5 azs,/’fv)
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5922.30 4512 68.20 -13.08 3174 35.83 10.51 32.16 2.0 155 310 AVERAGE 1 5965.00 98.76 ---e-s -ee-e- 5,04 35.24 10.55 3017 0.00 155 310 AVERAGE
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8
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full_5965MHz
ANT CDD 8+10
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 i
45 a5
WIFIWE PEA WIF|GE PEAK
813 813 | F
50 5.
1 Y ———
44 L MW
Peak
325 35
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5988.72 56.37 66.20 -3L.03 43.88 34.95 10.50 32.16 0.0 108 37 PEN 1 5965.00 167,15 ---ens =eeeen 93.50 35.27 10.5 3017 0.0 lee 37 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
W GE(AVG) WIFIBE(AVE)
50 5 |
48 1 48 P ———
Av
g 5 az‘sw,/"d—/‘—/v)
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5919.88 44.77 68.20 -13.43 3141 35.81 1051 3216 0.0 109 37 AVERAGE 1 5965.00 96,92 ---ens -eeee- 03,30 35.24 10.5 3017 0.00  leg 37 AVERAGE
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Pol. Horizontal Vertical
m[ﬂﬂ(ﬂﬂ]‘mﬂ] 1 Level (dBuVim)
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10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 11930.00 45.% 74.00 -28.19 53.28 36.78 15.20 6L.30 .00 === PEAK 1 11930.00 46.55 74.80 -27.45 53.93 38.78 15.22 6L.3e @.08 ---  --- PEAK
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sPoRTON LAS. Report No. : FR460508G
9
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_RU242/61_5965MHz
ANT CDD 8+10
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 a5
WIFI GE PEAK WIF|GE PEAK]
813 813 | F
50 | 5.
L T e ek s
Peak
325 35
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5916.56 65.02 66.20 -13.18 5L.67 35.80 10.51 32.16 0.0 182 311 PEAK 1 5965.00 167,87 ---=ns ==e-e- 9.5 35.24 105 3017 e.0e 182 301 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
W GE(AVG) WIFBE(AVE)
48 1 48 P ——
Av
g 5 azsm/q_/\HJ
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5924.80 45.66 68.20 -20.54 3.5 35.85 10.52 32.16 0.0 182 311 AVERAGE 1 5965.00 98.08 ---e-- ------ B4.51 35.20 10.54 3117 0.00 182 311 AVERAGE
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9
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_RU242/61_5965MHz
ANT CDD 8+10
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
WIFIE PEA WIF|GE PEAK]
813 813 | F
1
50 5.
e Y 88 W
Peak
325 35
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5923.84 66.36 66.20 -21.B4 52.97 35.84 10.51 3216 @0.00 108 36 PEMK 1 5965.00 15,54 ---ens -eeeen 9192 35.24 105 3017 0.0 lee 36 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
i
45 a5
813 813
W GE(AVG) WIFIBE(AV)
50 5 |
48 1 48 D ———
Av
g 5 az‘s/q_/\’—’\/u
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592314 4513 68.20 -13.07 3174 35.84 10.51 3216 @.00 108 36 AVERAGE 1 596500 97.42 --eee weeeen B3.85 35.20 10.54 3L.17 0.00 108 36 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C20 of C49

TEL : +86-512-57900158
FCC ID: UZ7TEM45B2




FCC RF Test Report

SPORTON LAB.

Report No. : FR46050

8G

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
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Peak M,WWM IR L DWMWWWW
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12850.09 45.86 74.80 -28.14 53.16 38.75 15.31 6L.36 .00 === PEAK 1 12850.00 45.80 74.80 -28.20 53,10 38.75 15.31 6L.36 @.00 -~  --- PEAK
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Pol. Horizontal Vertical
m[ﬂﬂ(ﬂﬂ]‘mﬂ] 1 Level (dBuVim)
138 1134
915 95
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Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12810.00 45.33 88.20 -42.87 52.65 39.31 15.99 6L.93 .00 PEAK 1 12819.00 45.56 B88.20 -42.64 52.28 39.31 15.9 6L9 @.00 --- --- PEAC
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12
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_Full_5985MHz
ANT CDD 8+10
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 a5
WWIFI GE PEAK WIF|GE PEAK]
813 813 | F
50 5.
| W
b B
48 48 W
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5920.04 56.60 86.20 -31.60 43.23 35.82 10.51 32.16 @0.60 185 369 PEAK 1 5965.00 104,86 ---enn -=---- 9112 35.34 10.57 3017 0.00 185 309 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
w5 il f
813 813
W GE(AVG) WIFBE(AVE)
50 5 |
48 1 48 M
Av
g 5 az‘s/q_/v“/
163 163
825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5920.20 45.76 68.20 -10.50 32.33 35.82 1051 3216 0.0 185 39 AVERAGE 1 598500 95.17 =--eee weeeen BL43 35.34 10.57 3017 0.00 185 309 AVERAGE
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sPoRTON LAS. Report No. : FR460508G
12
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_Full_5985MHz
ANT CDD 8+10
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 a5
| NIF| G PEA WIF|GE PEAK]
BAERER
813 813
50 5.
’ \ ! WM
488 | LIk W L
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5917.64 57.04 86.20 -3L.16 43.68 35.61 10.51 32.16 0.6 109 39 PEMK 1 5965.00 104,88 ---env -ee-e- 9104 35.34 1057 3017 000 a9 39 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5 1
813 813
W GE(AVG) WIFBE(AVE)
50 5 |
48 1 48 P —
Av
g 5 az‘s/r/’d\/
163 163
825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5917.80 46.29 68.20 -21.91 32.93 35.61 1051 3216 @.60 109 39 AVERAGE 1 598500 9372 ---eee weeeen B0.62 35.31 10.56 3217 0.00 109 39 AVERAGE
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Freq level Line Limit Level Factor Loss Factor Factor

Mz duu/m dBuv/n A5 dBW dB/m A8 0B dB
1 11970.00 44,92 74.00 -29.08 52.28 38.78 15.25 6L31 0.08

Linit Qver Read Ant Cable Presmp  Aux APos TRos

Remark

Pol. Horizontal Vertical
el B el B}
138 1134
a5 is
i | WFIGE PEA i ] WFIGE PE
[ — - ‘ i) m— — ‘
i wwneﬂq\@ | wmm@
Peak 48 | : i
A S AN bt g g Aty
Avg 15 b1k
163 183
10000 11600, 13200, 14810, 16400, 10000 10000 11600, 13200, 14800, 16400, 10000
Frequency (MHz) Frequency (MHz)

Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark

Mz dowu/m duv/m A3 B dBm A8 dB dB o deg
1 11970.00 449 74.00 -29.02 5234 3878 1525 6L.i 8.8 - - PEMC
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13
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_RU484/65_5985MHz
ANT CDD 8+10
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
WIFI G PEA WIF|GE PEAK]
813 813 | F
50 . 5.
b st it
48 48
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5882.76 58.91 86.20 -19.29 45.76 34.83 10.48 32.16 0.0 191 310 PEAK 1 5965.00 104,12 ---ens =eeeen 5.5 35.20 10.54 3017 0.0 191 310 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5 1
813 813
W GE(AVG) WIFBE(AVE)
50 5 |
48 1 48 M
Av
163 163
825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592436 45.08 68.20 -13.12 31.67 35.85 10.52 3216 @.00 191 310 AVERAGE 1 598500 9475 --eeme weeeen BL13 35.24 10.55 3017 0.00 191 310 AVERAGE
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Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE80_CH7_RU484/65_5985MHz

ANT CDD 8+10
Pol. Vertical Fundamenta
1‘” Level (dBuVim) 0 Level (dBuVim
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825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5866.60 58.48 66.20 -19.00 45.33 34.77 10.46 32.16 0.0 108 36 PEM 1 5985.00 16272 =--ens =eeee- 09.15 35.20 10.54 3017 0.0 lee 36 PEAC
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825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592450 4459 68.20 -13.61 3113 35.85 10.52 3216 @.00 108 36 AVERAGE 1 598500 93,18 ---ees -eeee- 7971 35.20 10.54 3017 0.00 108 36 AVERAGE
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Pol. Horizontal Vertical
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Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 1045400 44.48 74.80 -29.52 5L.67 38.85 15.62 6l.66 .00 === PEAK 1 10454.00 45.57 74.80 -28.43 5276 38.85 15.62 6L.66 @.08 ---  --- PEAK
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10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12770.00 4414 88.20 -44.06 50.% 39.27 15.87 6L.% @0.00 === PEAK 1 107e.00 4.9 88.20 -44.21 50.75 39.27 15.67 6L.% @.08 ---  --- PEAK
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Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE160_CH15_ Full_6025MHz
ANT CDD 8+10
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
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825 5865. 5905, 5045, 5985, 6025 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5867.40 6.16 66.20 -18.04 46,99 34.85 10.48 32.16 0.0 152 312 PENK 1 6625.00 16273 =--ens =oeee- B8.94 35.36 10.68 3217 8.0 152 312 PEAC
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825 5865. 5905, 5945, 5985, 6025 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5900.00 47.99 68.20 -10.21 34.76 34.90 10.49 3216 @.00 152 312 AVERAGE 1 6625.00 9190 -----s ------ 7811 3537 1059 3007 008 152 312 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C30 of C49

TEL : +86-512-57900158
FCC ID: UZ7TEM45B2




FCC RF Test Report

sPoRTON LAS. Report No. : FR460508G
16
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE160_CH15_ Full_6025MHz
ANT CDD 8+10
Pol. Vertical Fundamental
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825 5865. 5905, 5945, 5985, 6025 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5668.60 59.38 66.20 -18.00 46.30 34.77 10.47 32.16 0.0 108 3B PEMK 1 6625.00 16121 ---ens =eeeen B7.59 35.24 10.5 3017 0.0 lee 38 PEAC
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825 5865. 5905, 5045, 5985, 6025 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5867.80 48.13 68.20 -20.07 34.96 34.85 10.48 3216 @.00 108 3 AVERAGE 1 6625.00 90,09 ---ene -oeee- 76,30 35.36 10.68 3217 0.0 108 3B AVERAGE
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Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12850.09 45.41 74.80 -28.59 52.71 38.75 15.31 6L.36 .00 === PEAK 1 12850.00 45.64 74.80 -28.36 52.9% 38.75 15.31 6L.36 @.08 -~  --- PEAC
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Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE160_CH15_ RU 996/67_6025MHz
ANT CDD 8+10
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
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825 5865. 5905, 5945, 5985, 6025 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5989.60 71.68 86.20 -16.52 58.39 34.95 10.50 32.16 0.0 140 3L PENK 1 6625.00 16218 ----ns -=---- 88,47 35.39 10.59 3017 0.0 140 301 PEAC
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825 5865. 5905, 5945, 5985, 6025 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5967.20 47.18 68.20 -21.02 33.99 34.94 10.50 3216 @0.00 140 311 AVERAGE 1 6625.00 92,05 ---ens =oeee- 78,48 35.20 10.54 3117 0.00 140 311 AVERAGE
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Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE160_CH15_RU 996/67_6025MHz

ANT CDD 8+10
Pol. Vertical Fundamenta
1‘” Level (dBuVim) 0 Level (dBuVim
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825 5865. 5905, 5045, 5985, 6025 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5986.60 71.83 86.20 -16.37 58.55 34.94 10.50 32.16 0.0 121 27 PEM 1 6625.00 100,06 ------ ------ 56,49 35.20 10.54 3017 @0 121 27 PEAC
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825 5865. 5905, 5945, 5985, 6025 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant CablePresmp Aux APos Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq level Line Limit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBi B BN B B B B o g
1 5906.00 46.98 68.20 -2L.22 33.78 34.94 10.50 3216 @.00 121 27 AVERAGE 1 6625.00 89.99 ---eee -oeeen 76,42 35.20 10.54 3117 0.0 121 27 AVERAGE
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Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12370.08 45.32 74.80 -28.68 52.56 38.88 15.56 6l.6o .00 === PEAK 1 12370.00 45.04 74.80 -28.96 52.28 38.80 15.56 6l.ce @.08 ---  --- PEAK
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Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12699.00 4472 74.80 -29.28 5L.57 39.18 15.81 6L.34 .00 === PEAK 1 12699.00 44.57 74.80 -29.43 SL42 39.18 15.81 6L.e4 @.08 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TEM45B2

Page Number : C36 of C49




samran s, FCC RF Test Report Report No. : FR460508G

Pol. Horizontal Vertical
mL&veI(dBu‘lﬁn] 1 Level (dBuVim)
138 1134
915 95
i i WITSE PEAK| i i W BE PEAK|
) — — ‘ [/ — [— ‘
il WNE(@ i erﬁE(@
Peak s : b 1‘
I AL A PN
Avg 35 3!
163 163
10000 11600. 13200, 1480, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13670.00 46.39 83.20 -41.81 53.18 39.26 16.08 62.13 @.08 -~  --- PEAK 1 13670.00 45.71 88.20 -42.49 52.50 39.26 16.08 62.13 @.08 ---  --- PEAK
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10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13399.08 45.17 74.80 -28.83 52.39 38.92 16.23 62.37 @.08 -~ --- PEAK 1 133%.00 45.21 74.80 -28.79 52.43 38.92 16.23 62.37 @.08 -~  --- PEAK
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Pol. Horizontal Vertical
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10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13710.00 44.85 88.20 -43.34 52.46 30.60 16.38 62.55 .00 PEAK 1 13710.00 45.10 88.20 -43.19 5270 3B.60 16.38 62.58 @.08 - - PEAK
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Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13670.00 46.64 83.20 -41.56 53.43 39.26 16.08 6213 @.00 -~ --- PEAK 1 13670.00 46.46 88.20 -41.74 53.25 39.26 16.08 6213 @.08 ---  --- PEAC
Sporton International Inc. (Kunshan) Page Number : C40 of C49

TEL : +86-512-57900158
FCC ID: UZ7TEM45B2




FCC RF Test Report

SPORTON LAB.

Report No. : FR46050

8G

Pol. Horizontal Vertical
mL&v&I(ﬂ&Nﬁn} 1 Level (dBuVim)
138 1134
915 95
i i WITSE PEAK| i i W BE PEAK|
) — — ‘ [/ — [— ‘
il WTGE(@ i erﬁE(@
Peak 4” * :
ea il b S b o T
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13399.00 46.60 74.00 -28.08 53.22 38.92 16.23 62.37 .00 === PEAK 1 13390.00 47.09 74.80 -26.91 5431 38.92 16.23 62.37 @.08 --- --- PEAK
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Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13710.08 45.10 88.20 -43.19 52.70 38.60 16.38 62.58 .00 === PEAK 1 13710.06 45.79 88.20 -42.41 53.39 38.60 16.38 62.55 @.08 ---  --- PEAK
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Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13030.00 46.22 88.20 -41.95 53.68 39.20 16.11 62.17 .00 === PEAK 1 13130.00 46.51 88.20 -41.69 53.37 39.20 16.11 6217 @.08 -~  --- PEAK
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Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13370.08 45,75 74.80 -28.25 52.92 38.96 16.22 62.35 @.08 -~ --- PEAK 1 13370.00 45.95 74.80 -28.05 53.12 38.96 16.22 62.35 @.08 --- --- PEAK
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Appendix D. Duty Cycle Plots

VBW
0,

Antenna Band Duty Cycle(%) T(ms) 1/T(kHz) Setting
8+10 802.11a 99.32 - - 10Hz
8+10 802.11ax HE20 100 - - 10Hz
8+10 802.11ax HE40 100 - - 10Hz
8+10 802.11ax HE80 100 - - 10Hz
8+10 802.11ax HE160 100 - - 10Hz
8+10 802.11ax HE20 RU106 100 - - 10Hz
8+10 802.11ax HE40 RU242 100 - - 10Hz
8+10 802.11ax HE80 RU484 98.98 - - 10Hz
8+10 802.11ax HE160 RU996 99.16 - - 10Hz

802.11a
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Ref Level 42.00 dBm Offset 12.00 dB & RBW 10 MHz
_S.;tLt 40 dB @ SWT 5ms  VYBW 10 MHz
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D3[1] 0.8 de)
20 dom M1 1673 dom
-%‘ dg"mawi,» b Mo hst At Al Adpape M hygtufeam ARG ot Pt A s g Ao bhery Aol P»‘w-p}‘ﬂqu.]&kli
10 dBm
0HBm
-10 dém
-20 dém
-30 dém
-40 dém
-50 deém
CF 5.955 GHz 691 pts 500.0 ps/
Marker
Type | Ref | Tr|:| ¥-value | Y-value | Function | Function Result |
M1 1 115.94 ps 18.73 dBm
D2 ML 1 2.10145 ms 2.55 dB
D3| ML 1 2.11594 ms 0.08 dB
“{ J Ready ANRRNRRND “- 4
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